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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: Hill-Rom Services Private Limited

EUT DESCRIPTION: Airway Clearance System

PRODUCT NAME: PMACS1WI

SERIAL NUMBER: PREDVMO0036 (RADIATED & CONDUCTED)
DATE TESTED: OCT 07, 2016 - DEC 21, 2016

APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart E Pass

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
s g
_—
CY Choi SungGil Park
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with FCC CFR 47 Part 2,
FCC CFR 47 Part 15, FCC 06-96, FCC KDB 789033 D02 v01r02, ANSI C63.10-2013.

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the
test results sections.

218 Maeyeong-ro
] Chamber 1
<] Chamber 2

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at http://www.iasonline.org/PDF/TL/TL-637.pdf.

4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION
The measuring equipment utilized to perform the tests documented in this report has been

calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m
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4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 2.32 dB
Radiated Disturbance, Below 1GHz 4,14 dB
Radiated Disturbance, Above 1 GHz 5.97 dB

Uncertainty figures are valid to a confidence level of 95%.
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5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The EUT is a Airway Clearance System with DTS/UNII a/b/g/n and BT/BLE features.
This test report addresses the NIl (UNII) operational mode.

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum total conducted average output power as follows:

Frequency Output Power Output Power
Range Mode
[MHz] [dBm] [mW]
802.11a 5.91 3.90
5180 - 5240
802.11n HT20 5.04 3.19
802.11a 5.41 3.48
5745 - 5825
802.11n HT20 2.47 1.77

5.3. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes an PCB antennas, with a antenna’s maximum gain of 4.42 dBi.

5.4. WORST-CASE CONFIGURATION AND MODE

Radiated emission below 1GHz and power line conducted emission were performed with the
EUT set to transmit at the channel with highest output power as worst-case scenario.

Radiated emission above 1GHz was performed with the EUT set to transmit low/mid/high
channels.

The fundamental of the EUT was investigated in three orthogonal orientations X, Y and Z it was
determined that X orientation was worst-case orientation; therefore, all final radiated testing was
performed with the EUT in X orientation.

Based on the baseline scan, the worst-case data rates were:

802.11a mode: 6 Mbps
802.11n HT20mode: MCSO
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This device supports simultaneous transmission operation, Which allows for two
modules(Bluetooth & WLAN) to operate independent of one another in the Bluetooth(2.4GHz)
and WLAN(2.4GHz & 5GHz) bands simultaneously on each antenna. The following tables show
the worst case configurations determined during testing. The data for Scenario B configuration

is contained in this test report.

Scenario A Configuration: Bluetooth transmitting in 2.4GHz and WLAN in 2.4GHz mode

Description Bluetooth 2.4GHz Tx WLAN 2.4GHz Tx
Channel 78 11
Operating Frequency(MHz) 2480 2462

Data Rate 1 Mbps 11 Mbps
Mode Basic FSK 802.11b

Scenario B Configuration: Bluetooth transmitting in 2.4GHz and WLAN in 5GHz mode

Description Bluetooth 2.4GHz Tx WLAN 5GHz Tx

Channel 78 48

Operating Frequency(MHz) 2480 5240

Data Rate 1 Mbps 6 Mbps

Mode Basic FSK 802.11a
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5.5. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

SHENZHEN
Adapter MEGMEET MANGO120-24CK 8801631000045 N/A
ELECTRICAL CO., LTD

/O CABLES

1 DC Power 1 Mini-DIN Shielded 1.2m N/A

TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software exercised the EUT to enable NIl mode.

Page 10 of 93

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15E
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675 Korea TEL: (031) 337-9902,FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

SETUP DIAGRAM FOR TESTS

AC ADAPTER

MAIN POWER SOURCE
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6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this
report:

Test Equipment List

Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 749 04-25-17
Antenna, Horn, 18 GHz ETS 3115 00161451 05-17-17
Antenna, Horn, 18 GHz ETS 3117 00168724 06-17-17
Antenna, Horn, 18 GHz ETS 3117 00168717 06-17-17
Antenna, Horn, 40 GHz ETS 3116C 00166155 11-30-17
Antenna, Horn, 40 GHz ETS 3116C-PA 00168841 12-15-17
Preamplifier, 1000 MHz Sonoma 310N 341282 08-17-17
Preamplifier, 1000 MHz Sonoma 310N 351741 08-16-17
Preamplifier ETS 3115-PA 00167475 08-17-17
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 08-16-17
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54170614 08-17-17
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54490312 08-16-17
Antenna, Loop, 9kHz-30MHz R&S HFH2-72 100418 11-25-17
Average Power Sensor R&S NRZ-791 102681 08-16-17
Average Power Sensor Agilent/HP u2000 MY54270007 08-17-17
EMI Test Receive, 40 GHz R&S ESU40 100439 08-17-17
EMI Test Receive, 40 GHz R&S ESU40 100457 08-16-17
EMI Test Receive, 3 GHz R&S ESR3 101832 08-16-17

Attenuator / Switch driver HP 11713A 3748A04272 N/A
Low Pass Filter 5GHz Micro-Tronics LPS17541 009 08-17-17
Low Pass Filter 5GHz Micro-Tronics LPS17541 015 08-16-17
High Pass Filter 3GHz Micro-Tronics HPM17543 010 08-17-17
High Pass Filter 3GHz Micro-Tronics HPM17543 015 08-16-17
High Pass Filter 6GHz Micro-Tronics HPM17542 009 08-17-17
High Pass Filter 6GHz Micro-Tronics HPM17542 016 08-16-17
LISN R&S ENV-216 101836 08-16-17
LISN R&S ENV-216 101837 08-16-17
Attenuator PASTERNACK PE7087-10 A009 08-16-17
DC Power Supply Agilent/HP E3640A MY54226395 08-16-17
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7. SUMMARY TABLE

FCcC I_Dart Test Description Test Limit Te_st. Test Worst Case
Section Condition Result
15.407 (a) Occupied Band width (26dB) N/A Pass 26.92 MHz
15.407 6dB Band width (5.8Ghz) 500KHz Pass 16.480 MHz
1(5;;2'(1))7 TX Cond. Power 5.15-5.25 <24dBm Pass 5.91 dBm
Conducted
15.407
@Q3) TX Cond. Power 5.725-5.85 < 30dBm Pass 5.41 dBm
15.407
PSD (5.2GHz <11dBm Pass -3.97 dBm
@)(5) ¢ )
1(;‘:2)7 PSD (5.8GHz) 30dBm per 500kHz Pass -7.74 dBm
15.407 (b) . ) o 51.45 dBuV/m
& 15.209 Radiated Spurious Emission < 54dBuVvV/m Pass (AV)
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8. ON TIME, DUTY CYCLE AND MEASUREMENT METHODS

LIMITS

None; for reporting purposes only.

PROCEDURE

KDB 789033 D02 v01r02 Zero-Span Spectrum Analyzer Method.

8.1. ON TIME AND DUTY CYCLE RESULTS

ON Time|Period| Duty Cycle| Duty Duty Cycle 1/T
Mode B X Cycle | Correction Factor | Minimum VBW
[msec) |[msec]| [linear] [%] [dB] [kHz]
802.11a 1.000{ 1.000 1.000| 100.0% 0.00 0.010
802.11n HT20 1.000{ 1.000 1.000| 100.0% 0.00 0.010

8.2. DUTY CYCLE PLOTS

DUTY CYCLE 802.11a MODE
E Keysight Spectrum Analyzer - Swept SA oo |
’,

RL | RF [s0Q DC [ CORREC | | SENSE:INT] | ALIGN AUTO | 11:53:32 AM Dec 07, 2016
#Avg Type: RMS TRACE]|

DET|P

PNO: Fast -»— 1rig: FreeRun
IFGain:Low Atten: 30 dB

10 dBidiv  Ref 20.00 dBm
Log

Center 5.745000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz Sweep 100.0 ms (20001 pts)

MSG
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DUTY CYCLE 802.11n HT20 MODE

BB Keysight Spectrum Analyzer - Swept SA =R
RL | RF [s0e DC | CORREC | | SENSE:INT| ALIGN AUTO | 11:53:49 AM Dec 07, 2016
#Avg Type: RMS TRACE| 3456
PNO: Fast -+ 1rig: FreeRun TYPE| Wiarnirfe
IFGain:Low Atten: 30 dB DET|P

10 dBidiv. Ref 20.00 dBm
Log

Center 5.745000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz Sweep 100.0 ms (20001 pts)

MSG
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9. MEASUREMENT METHOD
KDB 789033 D02 General UNII Test Procedures New Rules v01r02

The Duty Cycle is less than 98% and consistent therefore KDB 789033 Method SA-2 is used for
power and PPSD

The Duty Cycle is less than 98% and consistent, KDB 789033 Method AD with Power RMS
Averaging and duty cycle correction is used.
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10. ANTENNA PORT TEST RESULTS

10.1. 6 dB BANDWIDTH

LIMITS

FCC §15.407

The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

Reference to 789033 D02 General UNII Test Procedures New Rules v01r02: The transmitter output is
connected to a spectrum analyzer with the RBW set to100KHz, the VBW >= 3 x RBW, peak
detector and max hold.

RESULTS
10.1.1. 802.11a MODE IN THE 5.8 GHz BAND
Frequency 6 dB Bandwidth Minimum Limit
Channel
[MHz] [MHz] [MHz]
Low 5745 16.530 0.5
Mid 5785 16.480 0.5
High 5825 16.550 0.5
Worst 16.480
10.1.2. 802.11n HT20 MODE IN THE 5.8 GHz BAND
Frequency 6 dB Bandwidth Minimum Limit
Channel
[MHz] [MHz] [MHz]
Low 5745 17.760 0.5
Mid 5785 17.760 0.5
High 5825 17.730 0.5
Worst 17.730
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10.1.3. 6 dB BANDWIDTH PLOTS

IEEE 802.11a mode

11a Mode Low Channel

Veysight Specirum Anahyer - Gecupied B =la
AL I 0 07:03:28 9H Dec 05, 2015
] Center Fraq: 5745000000 GHz Radio Std: None
e Trig: FreeRun ‘AvglHold: 1001100
HFGainiLow #Anen: 1048 Radio Device: BTS
0 dB/di Ref 10.00 dBm
Log
Center 5.745 GHz Span 25 MHz,
##Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms
Occupied Bandwidth Total Power 6.07 dBm
16.458 MHz
Transmit Freq Error 364 Hz OBW Power 99.00 %
x dB Bandwidth 16.53 MHz xdB -6.00 dB
w5a 3 Alignment Completed Tans
Keyeight Spectrum Aralyrer - Occupied BW o Keysight Spectrum Analyzes - Occupied BW = )
AL v 07:08:25 20 Dec 06, 2016 kL z ich 707158 PWDec 05, 2015
| Center Freq: 5.785000000 GHz Radio Std: None ] Center Freq: 5,825000000 GHz Radio $td: None
e Trig: FreeRun AvglHeld: 1001100 e Trig: FreeRun ‘AvglHold: 100/100
#FGainLow sAtten: 10dB. Radio Device: 8TS #FGainLow satten: 10 dB Radio Device: BTS
10 dBJdiv Ref 10.00 dBm 0 dBJdiv Ref 10.00 dBm
Log Log
Center 5.785 GHz Span 25 MHz Center 5.825 GHz Span 25 MHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms| #Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms
Occupied Bandwidth Total Power 10.3 dBm Occupied Bandwidth Total Power 10.8 dBm
16.486 MHz 16.502 MHz
Transmit Freq Error 13.767 kHz OBW Power 99.00 % Transmit Freq Error -2.114 kHz OBW Power 99.00 %
x dB Bandwidth 16.48 MHz x dB -6.00 dB x dB Bandwidth 16.55 MHz x dB -6.00 dB
uso i Alignment Completed wsa i) Alignment Completed
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REPORT NO: 4787592605-E4V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

IEEE 802.11n HT20 mode

11n HT20 Mode Low Channel

Wepsght Spectrum Anslyzes - Occugied B —
(i ENSE I T 07.09:51 M Dec 06, 2016
| Center Freq: 5.745000000 GHz Radio Std: None
ws. Trig:FreeRun Avg|Hold: 100100
HFGainiLow #Anen: 1048 Radio Device: BTS
0 dBJd Ref 10,00 dBm
Log
Center 5.745 GHz Span 25 MHz
##Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms
Occupied Bandwidth Total Power 5.01 dBm
17.654 MHz
Transmit Freq Error 17.679 kHz OBW Power 98.00 %
x dB Bandwidth 17.76 MHz xdB -6.00 dB
w5a 3 Alignment Completed sam
Keyeight Spectrum Aralyrer - Occupied BW o Keysight Spectrum Analyzes - Occupied BW = )
AL ; v i 07:11:00 20 Dec 06, 2016 kL i z ich 0711132 PHDec 05, 2015
| Center Freq: 5.785000000 GHz Radio Std: None ] Center Freq: 5,825000000 GHz Radio $td: None
e Trig: FreeRun AvglHeld: 1001100 e Trig: FreeRun ‘AvglHold: 100/100
#iFGain:ow sAtten: 10dB. Radio Device: 8TS #FGainLow #Atten: 10 dB Radio Device: BTS
10 dBJdiv Ref 10,00 dBm 0 dB/div Ref 10,00 dBm
Log Log
Center 5.785 GHz Span 25 MHz. Center 5.825 GHz Span 25 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms| #Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms
Occupied Bandwidth Total Power 6.76 dBm Occupied Bandwidth Total Power 7.48 dBm
17.672 MHz 17.652 MHz
Transmit Freq Error 13.829 kHz OBW Power 99.00 % Transmit Freq Error -6.268 kHz OBW Power 99.00 %
x dB Bandwidth 17.76 MHz x dB -6.00 dB x dB Bandwidth 17.73 MHz x dB -6.00 dB
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REPORT NO: 4787592605-E4V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

10.2.26 dB BANDWIDTH

LIMITS

None; for reporting purposes only.

NOTE
e Calculation for 26dB Bandwidth of UNII-2C and UNII-3 Straddle Channel
ex) 802.11a mode
o Fundamental frequency : 5720MHz
o 26dB BW :21.00MHz
o Turning Frequency : 5725MHz
o 26dB Bandwidth of UNII-2C band Portion
= (5725 - (5720 - (21.00/ 2)) = 15.50 MHz
o 26dB Bandwidth of UNII-3 band Portion
= (5720 + (21.00/ 2) -5725) = 5.50 MHz
RESULTS
10.2.1. 802.11a MODE IN THE 5.2 GHz BAND
Frequency 26 dB Bandwidth
Channel
[MHz] [MHz]
Low 5180 20.85
Mid 5200 21.49
High 5240 20.87
Worst 21.49
10.2.2. 802.11n HT20 MODE IN THE 5.2 GHz BAND
Channel Frequency 26 dB Bandwidth
[MHz] [MHz]
Low 5180 20.72
Mid 5200 20.62
High 5240 20.68
Worst 20.72
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DATE: DEC 26, 2016

10.2.3. 802.11a MODE IN THE 5.8 GHz BAND
Channel Frequency 26 dB Bandwidth
Low 5745 19.82
Mid 5785 25.86
High 5825 26.92
Worst 26.92
10.2.4. 802.11n HT20 MODE IN THE 5.8 GHz BAND
Channel Frequency 26 dB Bandwidth
[MHz] [MHz]
Low 5745 20.50
Mid 5785 20.51
High 5825 20.85
Worst 20.85
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10.2.5. 26 dB BANDWIDTH PLOTS

UNII 5.2 GHz IEEE 802.11a mode

11a Mode Low Channel 11a Mode Middle Channel

Weysight Specarom alzer - Dceupied B = Vet Specrum Anaiyzes - Occupied BN =y
RL L v E:IN 07:22:20 PMDec 06, 2016 RL i AR NSE.I! 1GN 07:23:43 PN Dec 05, 2016
| Center Freq: 6.180000000 GHz Radio Std: None ‘ ‘Center Freq: 5.200000000 GHz Radio Std: None
s Trig: Free Run AvglHeld: 1001100 s Trig FreeRun AvglHold: 100100
#FGainiow sAten: 10dB. Radio Device: 8TS #FGainLow sAnen: 10 dB Radio Device: BTS
10 dBJdiv Ref 20.00 dBm 0 dB/div Ref 20.00 dBm
Log Log
Center 5.18 GHz Span 40 MHz. Center 5.2 GHz Span 40 MHz.
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms| #Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms
Occupied Bandwidth Total Power 11.2dBm Occupied Bandwidth Total Power 11.4 dBm
16.653 MHz 16.627 MHz
Transmit Freq Error 34.875 kHz OBW Power 99.00 % Transmit Freq Error 34.244 kHz OBW Power 99.00 %
x dB Bandwidth 20.85 MHz x dB -26.00 dB x dB Bandwidth 21.49 MHz x dB -26.00 dB
usc amamus w5 3 Alignment Completed e

11a Mode High Channel

Keysght Spectrum Anslyzes - Ocoupied BW =g}
AL 5 2 £1N 07:24:43 PHDEC 05, 2016
] Center Freq: 5.240000000 GHz Radio Std: None
e Trig: FreeRun AvglHeld: 100100
#IFGain:ow sanen: 1045 Radio Device: 5TS
0 dBidiv Ref 20.00 dBm
Log
Center 5.24 GHz Span 40 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 11.5 dBm
16.625 MHz
Transmit Freq Error 46.944 kHz OBW Power 99.00 %
x dB Bandwidth 20.87 MHz xdB -26.00 dB
g TATUS
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REPORT NO: 4787592605-E4V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

UNII 5.2 GHz IEEE 802.11n HT20 mode

11n HT20 Mode Low Channel

11n HT20 Mode Mid

dle Channel

Keysaght Spectrum Anyze - Occupied W
kL R >

s Trig: Free Run
#IFGain-Low

Center Freq: 5.180000000 GHz
AvglHold: 100100
sAnen: 108

Radio Device: BTS.

Keyssght Specirum Analyzes - Occupied BW
AL F R

v Trig: FreeRur
#FGaln:Low

Center Freq: 5.200000000 GHz
n ‘AvglHold: 1001100
sanen: 1048

o
Radio

Radio Device: BTS

10 dBldiv Ref 20.00 dBm

dB/diy Ref 20.00 dBm

Log

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth

17.725 MHz
Transmit Freq Error 40.521 kHz
x dB Bandwidth 20.72 MHz

s i) Alignment Completed

#VBW 620 kHz

Total Power 10.3 dBm
OBW Power 99.00 %
xdB -26.00 dB

Span 40 MHz.
Sweep 1.333 ms|

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth

17.733 MHz
Transmit Freq Error 44.801 kHz
x dB Bandwidth 20.62 MHz

#VBW 620 kHz

Total Power 10.6 dBm
OBW Power 99.00 %
x dB -26.00 dB

Span 40 MHz.
Sweep 1.333 ms

11n HT20 Mode High Channel

Keysight Spectrum Analyzer - Occupied W
AL F

#IFGain:Low

Center Freq: 5.240000000 GHz
Trig: Free Run AvglHeld: 1001100
SAtten: 10 dB

==
07:31:22 PHDe 06, 2016
Radio Std: None

Radio Deviee: BTS.

Bidiv Ref 20.00 dBm

od
Log

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth

17.754 MHz
Transmit Freq Error 50.707 kHz
x dB Bandwidth 20.68 MHz

#VBW 620 kHz

Total Power 10.5 dBm
OBW Power 99.00 %
x dB -26.00 dB

Span 40 MHz
Sweep 1.333 ms|
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FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

UNII 5.8 GHz IEEE 802.11a mode

11a Mode Low Channel

11a Mode Middle Channel

Weysight Specarom alzer - Dceupied B = Vet Specrum Anaiyzes - Occupied BN =y
AL ; v i 07:25:32 P Dec 06, 2016 kL i z ich 17.26:50 P ec 05, 2015
| Center Freq: 5.745000000 GHz Radio Sta: None ] Center Freq: 5.785000000 GHz Radio $td: None
e Trig: FreeRun AvglHeld: 1001100 i ‘AvglHold: 100/100
#FGainLow SAtten: 10 dB Radie Device: BTS #FGainlow

#Atten: 10 4B

Radie Device: BTS

Bidiv Ref 20.00 dBm

B/div Ref 20.00 dBm

od
Log

0 d
Log

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth

16.591 MHz
Transmit Freq Error 34.993 kHz
x dB Bandwidth 19.82 MHz

#VBW 620 kHz

Total Power 6.14 dBm
OBW Power 99.00 %
x dB -26.00 dB

Span 40 MHz
Sweep 1.333 ms|

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth

16.720 MHz
Transmit Freq Error 42.350 kHz
x dB Bandwidth 25.86 MHz

msa i Alignment Completed

OBW Power
x dB

#VBW 620 kHz

Span 40 MHz

Sweep 1.333ms
10.0 dBm
99.00 %
-26.00 dB

11a Mode High Channel

Keysaght Spectrum Anyze - Occupied W
kL R >

s Trig: Free Run
#IFGain-Low

Center Freq: 6.825000000 GHz
AvglHold: 100100
sAnen: 108

=
57 e o et
Radio Std: None

Radio Device: BTS.

Bidiy Ref 20.00 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth

16.746 MHz
Transmit Freq Error 32.559 kHz
x dB Bandwidth 26.92 MHz

#VBW 620 kHz

Total Power 10.5 dBm
OBW Power 99.00 %
xdB -26.00 dB

Span 40 MHz.
Sweep 1.333 ms|
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REPORT NO: 4787592605-E4V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

UNII 5.8 GHz IEEE 802.11n HT20 mode

11n HT20 Mode Low Channel

11n HT20 Mode Mid

Keysaght Spectrum Anyze - Occupied W
kL R >

Center Freq: 6.745000000 GHz

Keyssght Specirum Analyzes - Occupied BW
AL F R

dle Channel

v 1GH 07324 BHD2C 05, 2016
Center Freq: 5.785000000 GHz Radio Std: Nane
n AvgiHold: 1001100

e Trig: FreeRun AvglHeld: 100100 u. Trig: FreeRu
#FGainiow sAten: 10dB. Radio Device: 8TS #FGainLow sAnen: 10 dB Radio Device: BTS

10 dBJdiv Ref 20.00 dBm 0 dB/div Ref 20.00 dBm
Log Log
Center 5.745 GHz Span 40 MHz. Center 5.785 GHz Span 40 MHz.
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms| #Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 5.24 dBm Occupied Bandwidth Total Power 6.79 dBm

17.727 MHz 17.741 MHz
Transmit Freq Error 40.533 kHz OBW Power 99.00 % Transmit Freq Error 49.268 kHz OBW Power 99.00 %
x dB Bandwidth 20.50 MHz xdB -26.00 dB x dB Bandwidth 20.51 MHz x dB -26.00 dB

11n HT20 Mode High Channel

Keysight Spectrum Analyzer - Occupied W
AL F

#IFGain:Low

Center Freq: 5825000000 GHz
Trig: Free Run AvglHeld: 1001100
SAtten: 10 dB

07:33:39 PHDex 06, 2016
Radio Std: Ne

Radio Deviee: BTS.

Bidiv Ref 20.00 dBm

od
Log

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth

17.807 MHz
Transmit Freq Error 27.430 kHz
x dB Bandwidth 20.85 MHz

sc i) Alignment Completed

#VBW 620 kHz

Total Power 7.33 dBm
OBW Power 99.00 %
x dB -26.00 dB

Span 40 MHz
Sweep 1.333 ms|
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

10.3.99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS
10.3.1. 802.11a MODE IN THE 5.2 GHz BAND
Channel Frequency 99% Bandwidth
[MHz] [MHz]
Low 5180 16.534
Mid 5200 16.531
High 5240 16.542
Worst 16.542
10.3.2. 802.11n HT20 MODE IN THE 5.2 GHz BAND
Frequency 99% Bandwidth
Channel [MHz] [MHz]
Low 5180 17.708
Mid 5200 17.709
High 5240 17.695
Worst 17.709
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10.3.3. 802.11a MODE IN THE 5.8 GHz BAND
Frequency 99% Bandwidth
Channel [MHz] [MHz]
Low 5745 16.512
Mid 5785 16.550
High 5825 16.554
Worst 16.554
10.3.4. 802.11n HT20 MODE IN THE 5.8 GHz BAND
Channel Frequency 99% Bandwidth
[MHz] [MHz]
Low 5745 17.714
Mid 5785 17.700
High 5825 17.713
Worst 17.714
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DATE:

DEC 26, 2016

10.3.5.

UNII 5.2 GHz IEEE 802.11a mode

99% BANDWIDTH PLOTS

11a Mode Low Channel

11a Mode Middle Channel

Keysight Spectrum Analyzer - Occupied W
AL R

Center Freq: 5.180000000 GHz

. Trig: Free Run

==
07:34:37 PHDec 06, 2016
Radio Std: None

Veysght Specirum Anahyzes - Occupied BW
AL F R

Center Freq: 5.200000000 GHz
n

s Trig: FreeRu

=Ja.
07,3443 PHDec 06,2016

Radio Std: Nane

FGainiow | SAmen: 105 Radio Device: BTS SFGainion | SAuen:10d8 Radio Device: BTS

10 dBJdiv Ref 20.00 dBm 0 dBJdiv Ref 20.00 dBm
Log Log
Center 5.18 GHz Span 30 MHz Center 5.2 GHz Span 30 MHz,
#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms| #Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms

Occupied Bandwidth Total Power 5.65 dBm Occupied Bandwidth Total Power 5.81 dBm

16.534 MHz 16.531 MHz
Transmit Freq Error -5.904 kHz OBW Power 99.00 % Transmit Freq Error -1.901 kHz OBW Power 99.00 %
x dB Bandwidth 21.04 MHz x dB -26.00 dB x dB Bandwidth 21.49 MHz x dB -26.00 dB

11a Mode High Channel

Keysaght Spectrum Anyze - Occupied W
kL R

#FGain:Low

Center Freq: 5.240000000 GHz

. Trig: Free Run

sAnen: 10 dB

=
7 e o et
Radio Std: None

Radio Device: BTS.

Bidiv Ref 20.00 dBm

od
Log

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

16.542 MHz
Transmit Freq Error 761 Hz
x dB Bandwidth 21.31 MHz

#VBW 910 kHz

Total Power 5.83 dBm
OBW Power 99.00 %
xdB -26.00 dB

Span 30 MHz.
#Sweep 100 ms|
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REPORT NO: 4787592605-E4V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

UNII 5.2 GHz IEEE 802.11n HT20 mode

11n HT20 Mode Low Channel

11n HT20 Mode Mid

dle Channel

Keysaght Spectrum Anyze - Occupied W
kL R

Center Freq: 5.180000000 GHz

=
7 e o et
Radio Std: None

Keyssght Specirum Analyzes - Occupied BW
AL F

‘Center Freq: 5.200000000
n

- 07.36:06 PHD2C 06,2016
GHz Radio Std: Nane

e Trig: FreeRun u. Trig: FreeRu
#FGainLow sAten: 10dB. Radio Device: 8TS #FGainLow sAnen: 10 dB Radio Device: BTS

10 dBJdiv Ref 20.00 dBm 0 dBJdiv Ref 20.00 dBm
Log Log
Center 5.18 GHz Span 30 MHz. Center 5.2 GHz Span 30 MHz.
#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms| #Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms

Occupied Bandwidth Total Power 4.97 dBm Occupied Bandwidth Total Power 5.11dBm

17.708 MHz 17.709 MHz
Transmit Freq Error -4.510 kHz OBW Power 99.00 % Transmit Freq Error -4.297 kHz OBW Power 99.00 %
x dB Bandwidth 21.86 MHz xdB -26.00 dB x dB Bandwidth 20.24 MHz x dB -26.00 dB

11n HT20 Mode High Channel

Keysight Spectrum Analyzer - Occupied W
kL

#IFGain:Low

Center Freq: 5.240000000 GHz
Trig: Free Run
SAtten: 10 dB

==
07:34:18 PHDex 06, 2016
Radio Std: None

Radio Deviee: BTS.

Bidiv Ref 20.00 dBm

od
Log

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

17.695 MHz
Transmit Freq Error -4.242 kHz
x dB Bandwidth 20.66 MHz

#VBW 910 kHz

Total Power 5.15 dBm
OBW Power 99.00 %
x dB -26.00 dB

Span 30 MHz
#Sweep 100 ms|

Page 29 of 93

UL Korea, Ltd. Suwon Laboratory
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675 Korea TEL: (031) 337-9902,FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.

FORM ID: FCC_15E




REPORT NO: 4787592605-E4V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

UNII 5.8 GHz IEEE 802.11a mode

11a Mode Low Channel

11a Mode Middle Channel

Keysaght Spectrum Anyze - Occupied W
kL R >

| Center Freq: 6.745000000 GHz

T

7:35:16 PHOSC 06, 2016

Keyssght Specirum Analyzes - Occupied BW
AL F R

[
Radio Std: None

1% 073
5.785000000 GHz Radio Std: Nane
n

35:27 PH DEC 06, 2016

e Trig: FreeRun E
#HFGain-Low sanen: 10 4B Radio Device: BTS. #FGainLow Radio Device: BTS
10 dBJdiv Ref 20.00 dBm 0 dB/div Ref 20.00 dBm
Log Log
|

Center 5.745 GHz Span 30 MHz. Center 5.785 GHz Span 30 MHz.
#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms| #Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms

Occupied Bandwidth Total Power 0.39 dBm Occupied Bandwidth 4.68 dBm

16.512 MHz 16.550 MHz
Transmit Freq Error 942 Hz OBW Power 99.00 % Transmit Freq Error 3.467 kHz 99.00 %
x dB Bandwidth 19.99 MHz xdB -26.00 dB x dB Bandwidth 26.03 MHz -26.00 dB

11la Mode High Channel

Keysight Spectrum Analyzer - Occupied W
AL F

| Center Freq: 5825000000 GHz
Trig: Free Run
SAtten: 10 dB

#IFGain:Low

==
07:35:39 PHDe 06, 2018
Radio Std: None

Radio Deviee: BTS.

Bidiv Ref 20.00 dBm

048
Log

Center 5.825 GHz

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 5.41 dBm
16.554 MHz

Transmit Freq Error -3.638 kHz OBW Power 99.00 %

x dB Bandwidth 27.59 MHz x dB -26.00 dB

Span 30 MHz
#Sweep 100 ms|
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DATE: DEC 26, 2016

UNII 5.8 GHz IEEE 802.11n HT20 mode

11n HT20 Mode Low Channel

11n HT20 Mode Mid

dle Channel

Keysaght Spectrum Anyze - Occupied W
kL R

| Center Freq: 6.745000000 GHz
s Trig: FreeRun
#FGainLow #Aen: 10 dB

Radio Std: None

Radio Device: BTS.

=T Fero e et - Gt PN
o7izeizt PHec 05, 216 i :

v 1GH v
Center Freq: 5.785000000 GHz Radio Std: Nane
+. Trig: FreeRun

#Anen: 10 dB

7.35:45 PM Dec 06, 2016,

Radio Device: BTS

10 dBidiv Ref 20.00 dBm

Log

Log

|

L
Center 5.745 GHz

#Res BW 300 kHz #VBW 910 kHz
Occupied Bandwidth Total Power -0.36 dBm
17.714 MHz
Transmit Freq Error 1.783 kHz OBW Power 99.00 %
x dB Bandwidth 20.58 MHz xdB -26.00 dB

#Sweep 100 ms,

Span 30 MHz. Center 5.785 GHz
#Res BW 300 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Span 30 MHz

#VBW 910 kHz #Sweep 100 ms
Total Power 1.43 dBm
OBW Power 99.00 %
x dB -26.00 dB

11n HT20 Mode High Channel

Keysight Spectrum Analyzer - Occupied W
kL

| Center Freq: 5825000000 GHz
e Trig: FreeRun
#FGainLow SAtten: 10 dB

07:38:5
Radio Std: None

Radio Deviee: BTS.

==
135158 PMDe 06, 2016

Bidiv Ref 20.00 dBm

od
Log

Center 5.825 GHz

#Res BW 300 kHz #VBW 910 kHz
Occupied Bandwidth Total Power 2.15 dBm
17.713 MHz
Transmit Freq Error -7.816 kHz OBW Power 99.00 %
x dB Bandwidth 21.02 MHz x dB -26.00 dB

#Sweep 100 ms|

Span 30 MHz
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

10.4. OUTPUT POWER AND PPSD

LIMITS

FCC §15.407 (a) (1) (2) (3)

For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the
frequency band of operation shall not exceed 250 mW provided the maximum antenna gain
does not exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 11
dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are
used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi..

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30
dBm in any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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RESULTS
10.4.1. 802.11a MODE IN THE 5.2 GHz BAND
Bandwidth and Antenna Gain
Channel | Frequency| Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
[MHZz] [MHZz] [MHz] [dBi] [dBi]
Low 5180 20.85 16.53 4.42 4.42
Mid 5200 21.49 16.53 4.42 4.42
High 5240 20.87 16.54 4.42 4.42
Limits
Channel | Frequency | FCC FCC
Power PPSD
Limit Limit
[MHz] [dBm] [dBm]
Low 5180 24.00 11.00
Mid 5200 24.00 11.00
High 5240 24.00 11.00

Duty Cycle CF [dB]| 0.00

Included in Calculations of Corr'd Power & PPSD

Output Power Results

Channel | Frequency | Meas Power Power

Power Limit Margin

[MHz] [dBm] [dBm] [dB]

Low 5180 5.65 24.00 -18.35

Mid 5200 5.83 24.00 -18.17

High 5240 5.91 24.00 -18.09
PPSD Results

Channel | Frequency | Meas PPSD PPSD

PPSD Limit Margin

[MHz] [dBm] [dBm] [dB]

Low 5180 -4.46 11.00 -15.46

Mid 5200 -4.34 11.00 -15.34

High 5240 -3.97 11.00 -14.97

DATE: DEC 26, 2016

Page 33 of 93

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15E
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675 Korea TEL: (031) 337-9902,FAX: (031) 213-5433
UL Korea, Ltd. Confidential
This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4787592605-E4V2

FCC ID: 2AJKO-PMACS1WI

10.4.2. 802.11n HT20 MODE IN THE 5.2 GHz BAND
Bandwidth and Antenna Gain
Channel | Frequency [ Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
[MHz] [MHZz] [MHz] [dBi] [dBi]
Low 5180 20.72 17.71 4.42 4.42
Mid 5200 20.62 17.71 4.42 4,42
High 5240 20.68 17.70 4.42 4.42
Limits
Channel | Frequency | FCC FCC
Power PPSD
Limit Limit
[MHz] [dBm] [dBm]
Low 5180 24.00 11.00
Mid 5200 24.00 11.00
High 5240 24.00 11.00

Duty Cycle CF [dB]| 0.00

Included in Calculations of Corr'd Power & PPSD

Output Power Results

Channel | Frequency | Meas Power Power

Power Limit Margin

[MHz] [dBm] [dBm] [dB]

Low 5180 4.80 24.00 -19.20

Mid 5200 4.81 24.00 -19.19

High 5240 5.04 24.00 -18.96
PPSD Results

Channel | Frequency | Meas PPSD PPSD

PPSD Limit Margin

[MHz] [dBm] [dBm] [dB]

Low 5180 -5.72 11.00 -16.72

Mid 5200 -5.89 11.00 -16.89

High 5240 -6.92 11.00 -17.92

DATE: DEC 26, 2016
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10.4.3. 802.11a MODE IN THE 5.8 GHz BAND
Bandwidth and Antenna Gain
Channel | Frequency [ Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
[MHz] [MHZz] [MHz] [dBi] [dBi]
Low 5745 19.82 16.51 4.42 4.42
Mid 5785 25.86 16.55 4.42 4.42
High 5825 26.92 16.55 4.42 4.42
Limits
Channel | Frequency | FCC FCC
Power PPSD
Limit Limit
[MHz] [dBm] [dBm]
Low 5745 30.00 30.00
Mid 5785 30.00 30.00
High 5825 30.00 30.00

Duty Cycle CF [dB]| 0.00

Included in Calculations of Corr'd Power & PPSD

Output Power Results

Channel | Frequency | Meas Power Power

Power Limit Margin

[MHz] [dBm] [dBm] [dB]

Low 5745 0.75 30.00 -29.25

Mid 5785 4.87 30.00 -25.13

High 5825 5.41 30.00 -24.59
PPSD Results

Channel | Frequency | Meas PPSD PPSD

PPSD Limit Margin

[MHz] [dBm] [dBm] [dB]

Low 5745 -12.38 30.00 -42.38

Mid 5785 -8.06 30.00 -38.06

High 5825 -7.74 30.00 -37.74

DATE: DEC 26, 2016
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10.4.4. 802.11n HT20 MODE IN THE 5.8 GHz BAND
Bandwidth and Antenna Gain
Channel | Frequency | Min Min Directional | Directional
26 dB 99% Gain Gain
BW BW for Power | for PPSD
[MHz] [MHz] [MHz] [dBi] [dBi]
Low 5745 20.50 17.71 4.42 4.42
Mid 5785 20.51 17.70 4.42 4.42
High 5825 20.85 17.71 4.42 4.42
Limits
Channel [ Frequency | FCC FCC
Power | PPSD
Limit Limit
[MHz] [dBm] [dBm]
Low 5745 30.00 30.00
Mid 5785 30.00 30.00
High 5825 30.00 30.00
| Duty Cycle CF [dB]| 0.00 (Included in Calculations of Corr'd Power & PPSD
Output Power Results
Channel | Frequency | Meas Power Power
Power Limit Margin
[MHz] [dBm] [dBm] [dB]
Low 5745 -0.17 30.00 -30.17
Mid 5785 1.41 30.00 -28.59
High 5825 2.47 30.00 -27.54
PPSD Results
Channel | Frequency | Meas PPSD PPSD
PPSD Limit Margin
[MHz] [dBm] [dBm] [dB]
Low 5745 -13.49 30.00 -43.49
Mid 5785 -12.20 30.00 -42.20
High 5825 -11.08 30.00 -41.08
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10.4.5. OUTPUT POWER AND PPSD PLOTS

UNII 5.2 GHz IEEE 802.11a mode

11a Mode Low Channel

11a Mode Mlddle Channel
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UNII 5.2 GHz IEEE 802.11n HT20 mode

11n HT20 Mode Middle Channel
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UNII 5.8 GHz IEEE 802.11a mode

11a Mode Mlddle Channel
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UNII 5.8 GHz IEEE 802.11n HT20 mode

11n HT20 Mode Middle Channel
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11. TRANSMITTER ABOVE 1 GHz

LIMITS

FCC 8§15.205 and §15.209

Limits for radiated disturbance of an intentional radiator
Frequency range (MHz) Limits (uV/m) Measurement Distance (m)

0.009 —0.490 2400/ F (kHz) 300
0.490 —1.705 24000/ F (kHz) 30
1.705-30.0 30 30
30-88 100** 3
88 - 216 150** 3
216 — 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz,
174-216 MHz or 470-806 MHz. However, operation within these frequency bands is permitted
under other sections of this part, e.g. 88 15.231 and 15.241.

FCC §15.407 (b)

(b) Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the
maximum emissions outside of the frequency bands of operation shall be attenuated in
accordance with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the
5.15-5.35 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.
(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the

5.15-5.35 GHz band shall not exceed an e.i.r.p. of -27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the
5.47-5.725 GHz band shall not exceed an e.i.r.p. of -=27 dBm/MHz.
(4) For transmitters operating in the 5.725-5.85 GHz band:

0] All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above or
below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below
the band edge, and from 25 MHz above or below the band edge increasing linearly
to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5
MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at
the band edge.

(5) The emission measurements shall be performed using a minimum resolution bandwidth of

1 MHz. A lower resolution bandwidth may be employed near the band edge, when necessary,

provided the measured energy is integrated to show the total power over 1 MHz.
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(6) Unwanted emissions below 1 GHz must comply with the general field strength limits set forth
in 815.209. Further, any U-NII devices using an AC power line are required to comply also
with the conducted limits set forth in §15.207.

(7) The provisions of §15.205 apply to intentional radiators operating under this section.

(8) When measuring the emission limits, the nominal carrier frequency shall be adjusted as
close to the upper and lower frequency band edges as the design of the equipment permits.

Note

- Limit translation to field strength level (FCC §15.407)
E[dBuV/m] = EIRP[dBm] + 95.2 = -27dBm + 95.2 = 68.2dBuV/m
E[dBuV/m] = EIRP[dBm] + 95.2 = -17dBm + 95.2 = 78.2dBuV/m

TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz
and 150 cm for above 1GHz. The antenna to EUT distance is 3 meters. The EUT is configured in
accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

Reference to KDB 789033 D02 v01r02 UNII part G) 6) ¢) Method AD:

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth
is set to 3 MHz for peak measurements and add duty cycle factor to the reading offset for
average measurements.

Pre-scans to detect harmonic and spurious emissions, the resolution bandwidth is set to 1 MHz;
the video bandwidth is set to 30 KHz for peak measurements.

The spectrum from 1 GHz to 40 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in each applicable band.

(From 30MHz to 1GHz, test was performed with the EUT set to transmit at the channel with
highest output power)

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The

EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned

from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Note : Emission was pre-scanned from 9KHz to 30MHz; No emissions were detected which was
at least 20dB below the specification limit (consider distance correction factor).
Per FCC part 15.31(0), test results were not reported.

Formula for converting the filed strength from uV/m to dBuV/m is:
Limit (dBuV/m) = 20 log limit (uV/m)
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11.1.5.2 GHz

11.1.1. TX Above 1GHz 802.11a IN THE 5.2GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

1ZKUL SUWON Lab Chamber 2 Dec 2816 18:23:58
Restricted Bondedge
= Project Number:4787592685
1 Client:Hill-Rom
Config:EUT
Mode :ONII 5.2 BE H_11q 5180
185 Tested by:Chan Park
g5
T
t 85
[
N
] 5
2 7
G
3 65
3
@
<
55 Average
45
35
5 2BMHz/ 5.2
Frequency (GHz)
Range (6z) REUVBN  Ref/Attn Dst/Avg Mode Suep Pis #oups/Mode Fosition Range (6Hz) RGWUB  Ref/Attn Det/Avg Mode Sucep Pt #5ups/fode  FPosition
55.2 NC-EB)/H  1BI/B PEAK/LogPur-Video  Bmesc(futo) GBAI  MAKH 123 degs 128 | 2:55.2 THC6eB) /3 07/8 AUER/Fur hvg(RIS)  Imsec(huto) 2901 1BGTAVG 123 degs 128 cn

HORIZONTAL DATA
Trace Markers

Marker Frequency R’\:aedtirg Det g;i;f?;g 10dB[dB] C:;;edciizd A‘Il.ienlzitge Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) (dBuv) 619 (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
1 *5.15 42.9 Pk 34.2 -23.8 53.3 - - 74 -20.7 123 128 H
2 *5.134 45.9 Pk 34.2 -23.8 56.3 - - 74 -17.7 123 128 H
3 *5.15 32.73 RMS 34.2 -23.8 43.13 54 -10.87 - - 123 128 H
4 *5.1 33.87 RMS 34.2 -23.9 44.17 54 -9.83 - - 123 128 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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VERTICAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 2 Dec 2816 18:34:15
Restricted Bomdedge
= Project Number:4787592685
11 Client:Hi|l-Rom
Config:EUT
Mode:UNII_5.2_BE_U_11a_5188
185 Tested by:Chan Park
N
9!: ¥ \
, |
g e | !
5 | \
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> = 1Y
-7 %\*
E
S‘j 6E f“i
) W
- Average Limit (dBull/m)
55 .
VW’I"W'I"IMIWWFWW
45 4
)
35
5 28MHz/ 5.2
Frequency (GHz)
Range (6Hz) RELI/VBD Ref/Attn Det/Avg Mode Sueep Pts #ups/Mode Position Range (GHz) RBL/UEL Ref/Attn  Det/Avg Made Sueep. Pte  4Sups/Mode Position
VERTICAL DATA
Trace Markers
Meter 3117(0016 Corrected Average . - . " .
Marker Frequency Reading Det 8717)_150 10dB[dB] Reading Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) (dBuv) 619 (dBUV/m) (dBuV/m) (dB) (dBuv/m) (dB) (Degs) (cm)
1 *5.15 43.13 Pk 34.2 -23.8 53.53 - 74 -20.47 238 167 \
2 *5.078 45.94 Pk 34.2 -23.9 56.24 - - 74 -17.76 238 167 \
3 *5.15 32.78 RMS 34.2 -23.8 43.18 54 -10.82 - - 238 167 V
4 *5.1 34.22 RMS 34.2 -23.9 44.52 54 -9.48 - - 238 167 v
* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4787592605-E4V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

| 18UL SUWON Lab Chamber | 2 Dec 2816 18:48: 33
Radiated Emissions 3-Meters
Project Number:4787592685
168 Client:Hill-Rom
Config:ELT
Mode :ONII_5.2_HARM_[1a_5180
9g Tested byiChan Park
808
E
c 70
6
L T “Restricted (4BuU/r
]
£ 68
‘e
imi C )
S oo Avg Limit (dBuU/m ‘ -
s ] FL
N "
40 J fioarr W
“fWW‘MWMWWuW“ ™ ¥ W y
38
28
1 a 18
Frequency (GHz)
Ronge (6Hz) RBU/UB  Ref/Attn  Dst/Avg Mode Swecp Pls  ¥ops/Mods Fosition Ronge CGfiz) RBUAUBH  Ref/Attn  Dst/Avg Mode Sucep Pts  4Sups/fode Fosition
1:1-5.88 INC-346)/3k  87/B  PEAK/LogPur-Uideo 11BnsectAuto) 6281  MAXH B-360cege H | 5:6.15-18 MC-3BI/3B  BI/B  PEAK/LogPur-Uideo  32Bneec(iuto) 16k MAXH 8-360dsge H
35.08-6.15 1H(-348) /38K 218 PEAK/LogPur-Uideo nsec(huto) 3081  MAKH B-368ckege H
! 1QUL SUWON Lab Chamber 2 Dec 2816 18:48:33
Rodiated Emissions 3-Meters
Project Number:4787592685
168 Client:Hill-Rom
Config:EUT
Mode ONII 5.2 HARM 11a 5180
9p Tested byiChan Park
80
i 78
"
8
I
- 66
‘e
~
=) Avg Limit (dBuU/ml
B 50 =)
@ 2 @
N o
4
48 -
30
28
1 a 18
Frequency (GHz)
Range (6H) RBU/UBU  Ref/Attn Det/Avg Modk Seeep Fis #ups/fods Fosition Ronge (6fi2) REWUBU  Fef/Attn Det/Avg fiods Sueep Pts  #Sups/fode Fosition

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor

which was at least 20dB below the specification limit.
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FORM ID: FCC_15E




REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

LOW CHANNEL DATA
Trace Markers

Meter Corrected UNII Non-
Frequency 3117(00168717 N Avg Limit Margin Peak Limit Margin Margin Azimuth Height N
Marker Reading Det Path_5 Reading Restricted Polarity
(GHz) (dBuv) )_150619 (dBuV/m) (dBuv/m) (dB) (dBuv/m) (dB) (dBuV/m) (dB) (Degs) (cm)
1 6.906 42.24 PK 35.6 -30.8 47.04 - - - - 68.2 -21.16 0-360 250 H
3 10.362 30.36 PK 37.8 -27.3 40.86 - - - - 68.2 -27.34 0-360 250 H
5 *15.547 23.8 PK 40.3 -16 48.1 - - 74 -25.9 - - 0-360 150 H
2 6.906 41.16 PK 35.6 -30.8 45.96 - - - - 68.2 -22.24 0-360 250 \2
4 10.362 30.63 PK 37.8 -27.3 41.13 - - 68.2 -27.07 0-360 250 \
6 *15.538 23.83 PK 40.2 -16.4 47.63 - - 74 -26.37 - - 0-360 150 N
. i : .
- indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK — Peak detector
Radiated Emissions
Meter Corrected N N N UNII Non- N N
Feaueney | peading | ver | GHVOOGET | s | geang | UL | Mawn | Peklmit | Magn | pegied | Mo | At RN gy,
(dBuv) — (dBuV/m) (dBuv/m)
6.907 47.43 PK-U 35.6 -30.8 52.23 - - - - 68.2 -15.97 138 139 H
6.907 48.07 PK-U 35.6 -30.8 52.87 - - - - 68.2 -15.33 320 276 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK-U - U-NII: Maximum Peak
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REPORT NO: 4787592605-E4V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

MID CHANNEL HORIZONTAL

! 18LIL SUWON Lab Chamber 2 Dec 2816 f1:15:58
Radiated Emissions 3-Meters
Project Number: 4787592685
168 Cliant:Hill-Rom
Config:ELT
Mode :ONII 5.2 HARM_{1a 5200
9p Tested byiChan Park
80
5
c 78
o
N IIT N f
]
£ 66
:E\ A Li t (dBuU/m)
S sg Avg Limit (dBuU/m | 5
@ L o
T
T 4p st
J [P
WMWWWWMM o
EOMWWN‘“M‘MNNW
28
18 18
Frequency (GHz)
Range (62 RBU/UBN  Ref/Attn Dst/Avg Mode Pls  ¥oups/fods Fosition Ronge (Gfi) REUABH  Ref/Attn  Dst/Avg Mode Sueep Pts  #Sups/fods Fosition
1:1-5.8 IN(-348)/30  87/B  PEAK/LogPur-Video 11BnsscCAuto) 6601 HAXH B-360ckege H | 5:6.15-18 MC-3B)/3B  BI/B  PERK/LogPur-Vidsa  32Bnec(iuto) I6k  MAXH 8-360dsge H
315.08-6.15 MC3B) 3k 112/18 PEAK/LogPar-Video Mnsec(hutod 3881  HAXH 8-360degs H
! 12UL SUWON Lab Chamber 2 Dec 2816 f1:15:58
Rodiated Emissions 3-Meters
Project Number:4787592685
166 Client:Hill-Rom
Config:EUT
Mode ONII 5.2 HARM_11a 5200
9p Tested byiChan Park
80
578
v ul
[
- 66
‘e
3 Avg Limit (dBuU/m)
g 0 B ) g
T fa)
3 2 :
| OO OO OsOOO S S UOOD SO OoOOTSS S OUOEOPO SO SOPSSSSSOOOPSSSRUUOO SOTSRORORSTRSON SUSPPSSOROOIOS OSRROIOO | SSUROTOTE SRRt TP St . abalibootl .40 SO
368
28
1 18 18
Frequency (GHz)
Range (6H) RBU/UBU  Ref/Attn Det/Avg Modk ) Fis #ups/fods Fosition Ronge (Gfi2) REWUBU  FRef/Attn Det/Avg fods Sueep Pts  #Sups/fode Fosition

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

MID CHANNEL DATA

Trace Markers

Meter Corrected UNII Non-

Frequency N 3117(00168717 Avg Limit Margin Peak Limit Margin Margin Azimuth Height N
Marker Reading Det Path_5 Reading Restricted Polarity
(GHz) (dBuv) )_150619 (dBuv/m) (dBuv/m) (dB) (dBuv/m) (dB) (dBuV/m) (dB) (Degs) (cm)
1 6.933 42.42 PK 35.7 -30.7 47.42 - - - - 68.2 -20.78 0-360 250 H
3 10.395 30.38 PK 37.8 -26.8 41.38 - - 68.2 -26.82 0-360 250 H
5 *15.602 22.18 PK 40.3 -14.6 47.88 - - 74 -26.12 - - 0-360 250 H
2 6.933 38.93 PK 35.7 -30.7 43.93 - N 68.2 -24.27 0-360 250 \
4 10.396 31.22 PK 37.8 -26.8 42.22 - - 68.2 -25.98 0-360 150 \
6 *15.599 20.83 PK 40.3 -14.5 46.63 - - 74 -27.37 - - 0-360 150 \
* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK — Peak detector
Radiated Emissions
M NIl Non-
ey | g | o | 0S| g | Astme | v pecume | M || M| e
(GHa) (dBuv) ) (dBuV/m) (dBuV/m) (d8) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
6.934 47.02 PK-U 35.7 -30.7 52.02 - - - - 68.2 -16.18 136 134 H
6.933 47.07 PK-U 35.7 -30.7 52.07 - - - - 68.2 -16.13 321 275 \

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK-U - U-NII: Maximum Peak
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REPORT NO: 4787592605-E4V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

HIGH CHANNEL HORIZONTAL

| 18LIL SUWON Lab Chamber ! 2 Dec 2816 13:15:48
Radiated Emissions 3-Meters
Project Number:4787592685
168 Client:Hill-Rom
Config:EUT
Mode:UNII_5.2_HARM_11a_5248
9g Tested by:Chan Park
80
E
< 78
N II1 Non-Restric BUU/r
]
2 66
E A Limit (dBuU/m]
5 sg v Limi ul/m .
B e
[an}
o
48
Py s
WMWWMW
WWWWW
30
20
1 18 18
Frequency (GHz)
Range (612) REU/UBU  Ref/Attn Dst/Avg Mode Sueep Pis  #oups/fode Fosition Range (6Hz) REW/UBU  Fei/Attn  Dst/Avg Mode Sucep Pts  5ups/fiode  Fosition
1:1-5.88 N(-3B)/3%  §7/B  PEAK/LogPur-idso |1BnsecCutc) 6201  MAKH B-360dege H | 5:6.15-18 MC3BI/3B BB FERK/LogPur-Uideo  32Bneec(iuto) I6k  MAXH B-36deqe H
35.08-6.15 1H(-348) /38 12/18  PEAK/LogPur-Video  nesc(huto) 3081  WAXH B-368cege H
. @UL SUWON Lab Chamber 2 Dec 2816 13:15:48
Roadiated Emissions 3-Meters
Project Number:4787592685
160 Client:Hill-Rom
Config:EUT
Mode :UNII_5.2_HARM_I1a_5240
9g Tested byiChan Park
80
5 78
7 IT Non-R K
o
- 66
‘e
~
3 o Avg Limit (dBuU/m)
3 : 8
4 4
T S e T e ST T T TsTy S A
368
20
1 18 18
Frequency (GHz)
Range (61z) REU/UBN  Ref/Attn Dst/Avg Hode Suep Fis #oups/fode Fosition Range (6Hz) RBWUBM  Ref/Attn Det/Avg Mode Sucep Pte  5ups/fiode  Fosition

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

HIGH CHANNEL DATA
Trace Markers

Meter Corrected UNII Non-
Frequency 3117(00168717 N Avg Limit Margin Peak Limit Margin Margin Azimuth Height N
Marker Reading Det Path_5 Reading Restricted Polarity
(GHz) (dBuv) )_150619 (dBuV/m) (dBuv/m) (dB) (dBuv/m) (dB) (dBuV/m) (dB) (Degs) (cm)
1 6.986 42.82 PK 35.7 -30.6 47.92 - - - - 68.2 -20.28 0-360 250 H
3 10.481 30.68 PK 37.8 -27.7 40.78 - - - - 68.2 -27.42 0-360 250 H
5 *15.718 21.26 PK 40.4 -17.4 44.26 - - 74 -29.74 - - 0-360 250 H
2 6.986 39.29 PK 35.7 -30.6 44.39 - - - - 68.2 -23.81 0-360 250 \
4 10.485 30.3 PK 37.8 -27.7 40.4 - - 68.2 -27.8 0-360 150 \
6 *15.719 21.51 PK 40.4 -17.4 44.51 - - 74 -29.49 - - 0-360 250 N
. i : .
- indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK — Peak detector
Radiated Emissions
Meter Corrected N N N UNII Non- N N
Feaueney | peading | ver | GHVOOGET | s | geang | UL | Mawn | Peklmit | Magn | pegied | Mo | At RN gy,
(dBuv) ’ (dBuv/m) (dBuV/m)
6.987 47.84 PK-U 35.7 -30.6 52.94 - - - - 68.2 -15.26 256 108 H
6.987 45.6 PK-U 35.7 -30.6 50.7 - - - - 68.2 -17.5 298 159 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK-U - U-NII: Maximum Peak
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

11.1.2. TX Above 1GHz 802.11n HT20 IN THE 5.2GHz BAND
RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 5 Dec 20816 @9:508:51
Restricted Bondedge
= Project Number:4787592685
1 Client:Hill-Rom
Config:EUT
Mode:UNII 5.2 BE H_11n HT28 5188
185 Tested by:Chan Park
9:
; ™
=
5 8 P A
: |
- | \
z 7 ( \
2 |
S es | Mo
5 [ |
@
S \
- Average L\mwg CdBull/m) } \
45 4 3o
3:
5 28MHz/ 5.2
Frequency (GHz)
Range (62) RAUUBU  Ref/fiin  Det/fvg fode S Fis Fups/lode Fosition Range (63 RBUBU  Ref/Attn  Det/Avg Mode Sweep | Pio ¥oups/fods Fosition
55,3 MCER)/H 1878 PEAK/LogPar-Video Bmeec(utc) G381 HACH 119 dege 148 | 2:55.2 MCEEI/H  187/8 AUER/Pur fvg(RUS)  FonoectPutc) S361 1BBTAUG 115 dege 148 on
Trace Markers
Meter 3117(0016 Corrected Average . L . . .
Marker | TTeUeNSY | poding Det 8717)_150 | 10dB[dB] Reading Limit Margin PeakLimit | PKMargin |  Azimuth Height Polarity
(GHz) (dBuv) 619 (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
1 *5.15 43.18 Pk 34.2 -23.8 53.58 - 74 -20.42 119 148 H
2 *5.029 46.66 Pk 34.1 -24 56.76 - - 74 -17.24 119 148 H
3 *5.15 32.59 RMS 34.2 -23.8 42.99 54 -11.01 - - 119 148 H
4 *5.096 33.49 RMS 34.2 -23.9 43.79 54 -10.21 - - 119 148 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 4787592605-E4V2

FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

VERTICAL PEAK AND AVERAGE PLOT

| 5UL_SUMON Lob Chamber 5 Dec 2016  13:83:29
Restricted Bondedge
- Project Number:4787592685
1 Client:Hi | l-Rom
Config:EUT
Mode:UNTI_5.2_BE_U_11n_HT20_5180
185 Tested by:Chan Park
e T AT
— \
P e /
5 |
(]
> 75 /
: N
~
3 65 MM WNN
[45)
S -
Average Limit (dBull/m) Ja }4
55 | , "
R n s T T
45 : :
35
5 28MHz/ 5.2
Frequency (GHz)
Range (GHz) REU/UBU Ref/Attn  Det/Avg Mode Sueep Pla  #5ups/Mode Position Range (GHz) RE/UEU Ref/Attn  Det/Avg Mode Sueep Pts  #Sups/lode Position
557 MCSB/M 1818 PEAK/ ogPoUideo  Frescthuted B3I WG 2 degn 160
VERTICAL DATA
Trace Markers
Meter 3117(0016 Corrected Average . - . . .
Marker Fre(g:e';cy Reading Det 8717).150 | 10dB[dB] Reading Limit M(ZE)'" ':;;kt'/m')t PK (r\g:;gm A(ZE';""t)h H(e'gr)“ polarity
z (dBuV) 619 (dBuv/m) | (dBuv/m) uv/m °8s cm
1 *5.15 42.82 Pk 34.2 -23.8 53.22 - 74 -20.78 240 160 \
2 *5.1 46.27 Pk 34.2 -23.9 56.57 - - 74 -17.43 240 160 \
3 *5.15 32.46 RMS 34.2 -23.8 42.86 54 -11.14 - - 240 160 Vv
4 *5.1 34.56 RMS 34.2 -23.9 44.86 54 -9.14 240 160 Vv

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band

Pk - Peak detector

RMS - RMS detection
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REPORT NO: 4787592605-E4V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

| 18UL SUWON Lab Chamber | 2 Dec 2816 14:11:23
Radiated Emissions 3-Meters
Project Number:4787592685
168 Client:Hill-Rom
Config:EUT
Mode:UNII_5.2_HARM_|1n_HT20 5180
9g Tested byiChan Park
80
T
T 78
o
N NI -Restricted BuU/n
]
£ 68
‘e
imi C )
S s Avg Limit (dBuU/m 1 -
3
%
: I i P
40 VR " i
sy i s
WWWMMW
BQMAWWWMMwa~W
28
1 18 18
Frequency (GHz)
Range (6i1z) ROU/UBU  Ref/Attn Dst/Avg Mode Sueep Pls  #oups/fode Position Ronge CGHz) REW/UBW  Ref/Attn Det/Avg Mode Sucep Pt 5ups/fode  Fosition
1:1-5.88 IN(-3B)/3  §7/B  PEAK/LogPur-Uidso |iBnsecCuto) 6201  MAKH B-360dege H | 5:6.15-18 NC-38)/3B  B7/8  PEAK/LogPur-Videa  32Bneer(Auto) ISk HAXH 8-360dege H
3:5.88-6.15 1H(-38) /3 218 PEAK/LogPur-Video  meec(futo) 3001 HAKH B-360ceg H
! 18LJL SUWON Lab Chamber 2 Dec 2816 t4:11:23
Radiated Emissions 3-Meters
Project Number:4787592685
160 Client:Hill-Rom
Config:EUT
Mode :UNIT_5.2_HARM_11n_HT28_5180
9g Tested by?Chan Park
80
5 78
2 ITT Non-f
I
- 66
‘e
~ - - .
3 " Avg Limit (dBuU/m)
3 50 &)
@ 2 2
N o
4
40 e
368
20
1 18 18
Frequency (GHz)
Range (612) REUAUBU  Ref/Attn Det/Avg Mode Sueep Pls #oups/fode Fosition Range (6Hz) REW/UBU  FRei/Attn  Dst/fvg Mode Sucep Pte  5ups/fiode  Fosition

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.

LOW CHANNEL DATA
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

Trace Markers

Meter Corrected UNII Non-
Frequency 3117(00168717 Avg Limit Margin Peak Limit. Margin Margin Azimuth Height
Marker Reading Det Path_5 Reading Restricted Polarity
(GHz) (dBuv) )_150619 (dBuV/m) (dBuv/m) (dB) (dBuv/m) (dB) (dBuV/m) (dB) (Degs) (em)
1 6.906 41.55 PK 35.6 -30.8 46.35 - - - - 68.2 -21.85 0-360 250 H
3 10.362 29.8 PK 37.8 -27.3 40.3 - - - - 68.2 -27.9 0-360 150 H
5 *15.539 22.94 PK 40.3 -16.4 46.84 - - 74 -27.16 - - 0-360 150 H
2 6.906 40.76 PK 35.6 -30.8 45.56 - - - - 68.2 -22.64 0-360 250 \
4 10.365 29.78 PK 37.8 -27.3 40.28 - - - - 68.2 -27.92 0-360 150 \
6 *15.541 23.6 PK 40.3 -16.3 47.6 - - 74 -26.4 - - 0-360 150 N
. i : .
- indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK — Peak detector
Radiated Emissions
Meter Corrected UNII Non-
Frequency 3117(001687 N Avg Limit Margin Peak Limit Margin ) Margin Azimuth Height )
Reading Det Path_5 Reading Restricted Polarity
(GHz) (dBuv) 17)_150619 (dBuV/m) (dBuv/m) (dB) (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
6.907 42.25 PK-U 35.6 -30.8 47.05 - - - - 68.2 -21.15 253 102 H
6.907 47.6 PK-U 35.6 -30.8 52.4 - - - - 68.2 -15.8 145 114 Vv

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK-U - U-NII: Maximum Peak
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REPORT NO: 4787592605-E4V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

MID CHANNEL HORIZONTAL

! 1@UL SUWON Lab Chamber 2 Dec 2816 17:85:42
Radiated Emissions 3-Meters
Project Number: 4787592685
168 Cliant:Hill-Rom
Config:ELT
Mode :ONII 5.2 _HARM_{1n HT28 5280
9p Tested byiChan Park
80
5
c 78
o
N IIT N f
]
£ 66
:E\ A Li t (dBuU/m)
S sg Avg Limit (dBuU/m 5
@ i
g @ 3 W
40 O
y Lt
it A
Bmmwwwwwmw
2]
28
18 18
Frequency (GHz)
Range (62 RBU/UBN  Ref/Attn Dst/Avg Mode Sueep Pls  ¥oups/fods Fosition Ronge (Gfi) REUABH  Ref/Attn  Dst/Avg Mode Sueep Pts  #Sups/fods Fosition
1:1-5.8 INC-34B)/30  87/B  PEAK/LogPur-Video Auto 6001 HAXH B-360ckege H | 5:6.15-18 MC-3B)/3B  BI/B  PERK/LogPur-Vidsa  32Bnec(iuto) I6k  MAXH 8-360dsge H
315.08-6.15 MC3B) 3k 112/18 PEAK/LogPar-Video Mnsec(huto 3881  HAXH 8-360degs H
' 12LIL SUWON Lab Chamber 2 Dec 2816 17:85:42
Radiated Emissions 3-Meters
Project Number: 4787592685
166 Cliant:Hill-Rom
Config:ELT
Mode :ONII 5.2 _HARM | 1n HT28 5200
9p Tebted byiChan Park
80
578
7 ITT Non-f
I
- 66
G
3 Avg Limit C(dBuU/m)
5 50 4 : 5
9 2
S o R
4
40 PR, bt o AN
368
28
1 18 18
Frequency (GHz)
Range (62) RBI/UB  Ref/Attn Dst/Avg Mode Sueep Pls  ¥ops/tods Fosition Renge (Gfi) RBUABN  Ref/Attn  Dst/Avg Mode Sueep Pts  #Sups/fods Fosition

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

MID CHANNEL DATA

Trace Markers

Meter Corrected UNII Non-

Frequency 3117(00168717 c Avg Limit Margin Peak Limit Margin Margin Azimuth Height
Marker (GH2) R‘::‘j'c)g Det )_150619 Path_s ‘:sz\dl‘/"i) (dBuv/m) (dB) (dBuv/m) (dB) ’::;:\‘f/‘;‘: (dB) (Degs) (cm) Polarity
1 6.933 41.29 PK 35.7 -30.7 46.29 - - - N 68.2 -21.91 0-360 250 H
3 10.401 29.78 PK 37.8 -26.7 40.88 - - - - 68.2 -27.32 0-360 150 H
5 *15.602 2135 PK 40.3 -14.6 47.05 - - 74 -26.95 - - 0-360 250 H
2 6.933 40.29 PK 35.7 -30.7 45.29 - 68.2 -22.91 0-360 250 \
4 10.403 29.85 PK 37.8 -26.7 40.95 - - - - 68.2 -27.25 0-360 150 \
6 *15.604 21.01 PK 40.3 -14.6 46.71 - - 74 -27.29 - - 0-360 150 \
* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band
PK — Peak detector
Meter 3117(00168 Corrected P " P UNII Non- . : .
Fn(agl:‘ezr;cy Reading Det 717)_15061 Path_5 Reading a‘ggul\‘/'/r?"'; M(adrg)ln T;St\ll‘/'m;t M(z"g)m Restricted M(ng)m A(Sg\ust)h H(i'rg;" Polarity
(dBuv) 9 (dBuv/m) (dBuv/m) 9
6.933 47.7 PK-U 35.7 -30.7 52.7 - - N - 68.2 -15.5 256 113 H
6.934 45.65 PK-U 35.7 -30.7 50.65 - - - - 68.2 -17.55 298 374 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK-U - U-NII: Maximum Peak

Page 56 of 93

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15E
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675 Korea TEL: (031) 337-9902,FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4787592605-E4V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

HIGH CHANNEL HORIZONTAL

@UL SUWON Lab Chamber

2 Dec 2016 17:24:28

Rodioted Emissions 3-Meters
Project Number:4787592605
160 Client:Hill-Rom
Config:EUT
Mode:ONIT 5.2 HARM_11n HT28 5248
9y Tested by:Chan Park
80
E
c 78
o
N | I
5
2 66
< g Avg Limit (dBuY/m)
2 i
<
- 3
48 J . e
MMMWWW iy
368
26
1 8 18
Frequency (GHz)
Range (6Hz) REWUBD  Ref/Attn Det/Avg fods Pts  #5ups/Mode Position Range (6z) REWAUBN  Ref/Attn Det/fvg Mode Sucep Pts  #5ups/fiode Position
1:1-5.88 HC-38)/3B  87/B  PERK/LogPur—Video to) BRI NAKH B-36Bdegs | 5:6.15-18 M(-3B)/Bk  BI/B  PEAK/LogPur-Video 32Bnsec(Auto) 1Bk HAXH B-36Bdegs H
3i5.08-6.15 MC-38)/38  112/18  PEAK/LogPur—V ideo o WOl M 0-36Bdsge
H[ZUL SUWON Lok Chamber 1 2 Dec 2816 17:24:28
Rodioted Emissions 3-Meters
Pro ject Number:4787592685
166 Client:Hill-Rom
Config:EUT
Mode:ONII 5.2 HARM 11n HT2B 5248
9y Tested by:Chan Park
8g
I
T Al Non-Restricted Bul/
0
> 68
<
3 50 Avg Limit (dBul/m)
[a5]
T z 6
G 4 &
40 R . ]
368
28
1 18
Frequency (GHz)
Range (6Hz) REWUBN  Ref/Attn Det/Avg fods Sueep Pts #5ups/Mode Fosition Range (6Hz) REU/UBN  Ref/Atin Det/fvg Mode Sucep Pts #5ups/Made Position

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

HIGH CHANNEL DATA

Trace Markers

Meter Corrected UNII Non-

Frequency N 3117(00168717 Avg Limit Margin Peak Limit Margin Margin Azimuth Height N
Marker Reading Det Path_5 Reading Restricted Polarity
(GHz) (dBuv) )_150619 (dBuv/m) (dBuv/m) (dB) (dBuv/m) (dB) (dBuV/m) (dB) (Degs) (cm)
1 6.986 42.1 PK 35.7 -30.6 47.2 - - - - 68.2 -21 0-360 250 H
3 10.569 29.66 PK 37.9 -26.8 40.76 - - 68.2 -27.44 0-360 150 H
5 *15.721 21.45 PK 40.4 -17.4 44.45 - - 74 -29.55 - - 0-360 150 H
2 6.986 39.03 PK 35.7 -30.6 44.13 - N 68.2 -24.07 0-360 250 \
4 10.57 29.69 PK 37.9 -26.8 40.79 - - - - 68.2 -27.41 0-360 250 \
6 *15.722 2133 PK 40.4 -17.4 44.33 - - 74 -29.67 - - 0-360 250 \
. . .
- indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK — Peak detector
Radiated Emissions
Meter Corrected N N . UNII Non- N .
Frewendr | pesdng | oer | GHTOUS | g | ey | ASUMC | Margn | edklmit | Modn | gy | Mewn | Aimh K|,
(dBuv) — (dBuV/m) (dBuV/m)
6.987 47.98 PK-U 35.7 -30.6 53.08 - - - - 68.2 -15.12 255 100 H
6.986 45.71 PK-U 35.7 -30.6 50.81 - - - - 68.2 -17.39 298 158 Vv

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK-U - U-NII: Maximum Peak
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

11.2.5.8 GHz
11.2.1. TXABOVE 1GHz 802.11a IN THE 5.8GHz BAND

RESTRICTED BANDEDGE

HORIZONTAL PEAK PLOT

28LJL SUWON Lab Chamber ! 5 Dec 2816 13:18:36
Bandedge
: Projec er . 4787582685
18 i Chfent :Hill-Rom
: / Config:EUT
Mode ! UNIT_5.8_BE_H_11a_5745
9 Tested byiChan Park

- -28 :
+ N H
S Peok Lihit (dBm) | {
':l ‘
C
o
g
o
o
o
-5p
-60
-78
5.625 : T3MH=Z/ 5,755

Frequency (GHz)

REl/UBW Ref/Attn  Det/Avg Mode Mode

Range (GHz) o Sueep Pls  ¥oups/! Position
15.0005.755  INCedB/N 0/ PEAK/LogPur-Uideo  Bnsec(huto) 8081  HAXH 298 degs 367

HORIZONTAL DATA
Trace Markers

Meter 3117(0016 . Corrected - . . .
Marker Frequency Reading Det 87175_150 Path_2 Conversion Reading Peak Limit PK Margin Azimuth Height Polarity
(GHz) (dBm) 619 Factor (dB) EIRP (dBm) (dB) (Degs) (cm)
1 5.725 -63.18 Pk 34.8 -22.8 11.8 -39.38 26.97 -66.35 298 367 H
2 5.65 -62.25 Pk 34.8 -23 11.8 -38.65 -26.85 -11.8 298 367 H

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band

Pk - Peak detector
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

VERTICAL PEAK PLOT

2BUL SUWON Lab Chamber 5 Dec 20816 13:27:061
Bandedge
Proje er . 4787592605
18 fent:Hi | |-Rom
/ Config:EUT
Mode:ONII_5.8_BE_U_11a_5745 K
2] Tested by:Chan Park et A‘v’N"““‘v
v”
-19 } |
‘}
— 28 i
i Peak Limit (dBm) A/
£ -3 T
> |
: § Wl
E ,48')‘ cadkdcobob ,w. L mwm N' |J'\ \'! lr i 4 il " i : Wr'-v‘
-50
-668
-70
5.625 1 3MH=z/ 5.755
Frequency (GHz)
Range (6Hz) RBU/UBW Ref/fAttn  Det/Avg Mode Sueep Pts  #Swps/Mode FPosition
5.625-5.755 1H(-64B) /3 8/8 PEAK/LogPur—Uideo  Fmeec(futc) 8881  HAXH 5 degs 362
VERTICAL DATA
Trace Markers
Meter 3117(0016 . Corrected - . . .
Marker Frig:ez?cy Reading Det 8717)_150 Path_2 (;::t\;err(s:j%r; Reading Pe&:::;lt PK m;;gln A(z[l)r:ust)h H(iﬁ?t Polarity
(dBm) 619 EIRP &
1 5.725 -58.94 Pk 34.8 -22.8 11.8 -35.14 26.97 -62.11 159 362 \Y
2 5.644 -62.37 Pk 34.8 -23 11.8 -38.77 -27 -11.77 159 362 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

Pk - Peak detector
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016

FCC ID: 2AJKO-PMACS1WI

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK PLOT

UL SUWON Lab Chamber 29 Nov 2816 14:57:52

28

Bandedge

Project Number:4787592685
""""" Client:Hi|l-Rom

Config:EUT
Mode:UNII_5.8_BE_H_11a_5825
Tested by:Chan Park

Peaok Limit (dBml

EIRP Horizontal

2BMHz/ 6
Frequency (GHz)

Range (6Hz) REU/UBU Ref/Attn Det/Avg Mode Sueep Pis #5ups/Mode Position
15,85 MC-6dB) /34 8/ PEAK/LagPur—Video  Fnoec(futo) 8981  HAXH 2% degs H

HORIZONTAL DATA
Trace Markers

Meter 3117(0016 . Corrected - . . .
Marker Frequency Reading Det 87175_150 Path_2 Conversion Reading Peak Limit PK Margin Azimuth Height Polarity
(GHz) (dBm) 619 Factor (dB) EIRP (dBm) (dB) (Degs) (cm)
1 5.85 -59.38 Pk 34.9 -22.2 11.8 -34.88 26.94 -61.82 296 147 H
2 5.961 -62.1 Pk 34.9 -22.4 11.8 -37.8 -27 -10.8 296 147 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

Pk - Peak detector
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

VERTICAL PEAK PLOT

ZQUL SUWON Lab Chamber 29 Nov 2816 15:14:54
Bandedge
Project Number:4787592605
18 Client:Hill-Rom
e, Config:EUT
e W Mode:UNII_5.8_BE_U_f1a_5825
2] J Tested by:Chan Park
-18 i -
! \
\
v Ui,
- ~°8 W "“
i} '\U’ “ﬂ, Peak Limit (dBm)
> \
T 3l W
3 i
& 5
U TRy 4 ' i L il L ™ L e 11 TR R A

o -40 b r i L ”,‘f‘ ”L" " J';k b | I TR

-58

-66

-78

5.8 28MHz/ 6
Frequency (GHz)
Range (6Hz) RBU/UBW Ref/fAttn  Det/Avg Mode Sueep Pts  #Swps/Mode FPosition
580 WCedB /AU B/ PERK/LogPur-Uideo  FBncac(Buto) 5201 NAKH €9 degs
VERTICAL DATA
Trace Markers
Meter 3117(0016 . Corrected - . . .
Marker Frig:ez?cy Reading Det 8717)_150 Path_2 (;::t\;err(s:j%r; Reading Pe&:::;lt PK m;;gln A(z[l)r:ust)h H(iﬁ?t Polarity
(dBm) 619 EIRP &
1 5.85 -58.13 Pk 34.9 -22.2 11.8 -33.63 26.94 -60.57 160 147 \
2 5.948 -61.75 Pk 34.9 -22.4 11.8 -37.45 -27 -10.45 160 147 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

Pk - Peak detector
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

LOW CHANNEL HORIZONTAL

11@\JL SUWON Lab Chamber ! 29 Nov 2816 09:408:24
Radiated Emissions 3-Meters
Project Number:47875926685
168 Client:Hill-Rom
Config:EUT
Mode ONII_5.8_HARM_11a_5745
99 Tested byiChan Park
i
80
E
c 78
o
N Non-Restricted (dBuU/r
]
£ 68
2 ‘ :
S sg Avg Limit (dBuU/m) [ g =
5 I el M
@
< 3
48 s A
LT
VORI Ao .Mﬂ WJ
MWWWMWMWWW ot
38
20
1 18 18
Frequency (GHz)
Range (612 REU/UBU  Ref/Attn Dst/Avg Mode Sueep Pls  #oups/Mode Fosition Range (6z) RO/ Ref/Attn Det/Avg fode Sucep Pts  5ups/fode  Fosition
1:1-5.88 MC-34B)/3Kk  87/B  PEAK/LogPur-Uideo |1BnssctAuto) BBA1  MAXH B-360ckege H | 5:6.15-18 NC-30B3/3B  B7/8  PEAK/LogPur-Videa  32Bneer(Auto) ISk HAX B-36deqe H
35.08-6.15 N(-348)/3k  112/18  PEAK/LogPar-Video Bnsec(huto) 3081  HAXH 8-368degs H
112UL SUWON Lab Chaomber | 29 Nov 2816 g49:48:24
Radiated Emissions 3-Meters
Project Number:4787592685
160 Client:Hill-Rom
Config:EUT
Mode:ONII 5.8 HARM_ |1a 5745
9p Tested |byiChan Park
80
5 7@
7 IN R ted (dBuU/m)
o
- 6g
e
~
3 . Avg Limit (dBuU/m)
Bl 56 B,
@ 8
S 2 4 ¥\ Py
o o
48
3@
20
1 18 18
Frequency (GHz)
Ronge (6Hz) RBU/UBU  Ref/Attn Det/Avg Mods Seep Ple  #owpe/fode Fosition Renge (GHiz) REUABH  Ref/Attn  Dst/Avg Mode Sweep Pte  #5ups/Mods FPosition

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

LOW CHANNEL DATA
Trace Markers

Meter Corrected UNII Non-
Frequency N 3117(0016871 Avg Limit Margin Peak Limit Margin Margin Azimuth Height
Marker (GHa) Reading Det 7). 150619 Path_5 Reading (dBuV/m) (d8) (dBuV/m) (d8) Restricted (d8) (Degs) (cm) Polarity
(dBuV) (dBuv/m) (dBuv/m)
1 *7.66 46.99 PK 36 -30.3 52.69 - - 74 -21.31 - 0-360 150 H
3 *11.49 31.01 PK 38.6 -27 42.61 - - 74 -31.39 - - 0-360 250 H
5 15.32 29.4 PK 40.1 -21 48.5 - 68.2 -19.7 0-360 250 H
7 17.236 26.22 PK 41.2 -21.3 46.12 - - - - 68.2 -22.08 0-360 250 H
2 * 7.659 37.44 PK 36 -30.3 43.14 - - 74 -30.86 - - 0-360 250 \4
4 *11.488 31.52 PK 38.6 -27.1 43.02 - - 74 -30.98 - - 0-360 150 Vv
6 15.321 27.76 PK 40.1 -20.9 46.96 - - - - 68.2 -21.24 0-360 250 \4
8 17.235 25.89 PK 41.2 -21.3 45.79 - - - - 68.2 -22.41 0-360 250 Vv
. . .
- indicates frequency in CFR15.205/1C7.2.2 Restricted Band
PK — Peak Detector
Radiated Emissions
Meter Corrected UNII Non-
Frequency 3117(001687 - Avg Limit Margin Peak Limit Margin N Margin Azimuth Height N
(GH2) Reading Det 17). 150619 Path_S Reading (dBuV/m) (d8) (dBuV/m) (d8) Restricted (d8) (Degs) (cm) Polarity
(dBuV) (dBuV/m) (dBuV/m)
*7.66 49.98 PK-U 36 -30.3 55.68 - - 74 -18.32 - - 258 144 H
*7.66 45.49 ADR 36 -30.3 51.19 54 -2.81 - - - - 258 144 H
*7.66 46.24 PK-U 36 -30.3 51.94 - - 74 -22.06 - - 254 157 v
*7.66 37.75 ADR 36 -30.3 43.45 54 -10.55 - - 254 157 v

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band
PK-U - U-NII: Maximum Peak

ADR - U-NII AD primary method, RMS average

Page 64 of 93
UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15E
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675 Korea TEL: (031) 337-9902,FAX: (031) 213-5433
UL Korea, Ltd. Confidential
This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4787592605-E4V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

MID CHANNEL HORIZONTAL

| 1@UL SUWON Lab Chamber 29 Nov 2816 13:28:47
Radiated Emissions 3-Meters
Project Number:4787592685
166 Cliant:Hill-Rom
Config:ELT
Mode ONII 5.8 HARM_|1a 5785
9p Tested by Chan Park
86
5
c 78
o
N f | I
5
£ 66
‘e t
~ Avg Limit (dBuU/m) [ 5
> 56 =
3 - W
=z ,
- A
48 ‘ i [ L aadihed
«MWMWM««W ot
368
28
18 18
Frequency (GHz)
Range (62 RBI/UBH  Ref/Attn Dst/Avg Mode Pls  ¥oups/tods Fosition Renge (Gfi2) REWUBU  Fef/fttn Det/Avg fodk Sueep Pts  3Sups/fods Fosition
1:15.8 INC-348)/30k  87/B  PEAK/LogPur-Video uto) 6081 HAXH B-360ckege H | 5:6.15-18 MC3BI/3B  B1/B EAK/LogPur-Videa  32Bneec(Auto) 16k MAXH 8-360dsge H
3:5.06-6.15 1M(-3dB) /38K 112/18 PEAK/LogPur-Video  3dnee: o) 3081 MAKH B-360degs H °
! 12UL SUWON Lab Chamber 29 Nov 2816 13:268:47
Rodiated Emissions 3-Meters
Project Number:4787592685
168 Client:Hill-Rom
Config:EUT
Mode :ONII 5.8 HARM_11a 5785
9p Tested oyiChan Park
80
i 78
7 I Rests
[
- 66
G
~
> Avg Limit (dBuU/ml
2 5o 8]
Kl 2 o 8
~ =] 4 ©
o)
L R T T T L L
368
28
1 g 18
Frequency (GHz)
Range (&) RBU/UBU  Ref/Attn Det/Avg Modk Seeep Fis  #wps/fods Fosition Ronge (GHi) REWUBU  FRef/Attn Det/Avg fiods Sueep Pts  #Sups/fode Fosition

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

MID CHANNEL DATA

Trace Markers

Meter Corrected UNII Non-

Frequency 3117(0016871

. Avg Limit Margin Peak Limit Margin . Margin Azimuth Height
Marker (GHz) K‘::‘j'c)g Det 7)_150619 Path_5 (zgiw‘n‘f) (dBuv/m) (d8) (dBuv/m) (d8) ?;;L’\‘f/‘:d) (d8) (Degs) (cm) Polarity
1 *7.713 45.91 PK 36.1 -30.3 51.71 - - 74 -22.29 - - 0-360 150 H
3 *11.57 30.31 PK 38.7 -27.2 41.81 - - 74 -32.19 - - 0-360 250 H
5 *15.426 25.47 PK 40.2 -16.7 48.97 - - 74 -25.03 - - 0-360 250 H
7 17.357 25.42 PK 41.2 -21.7 44.92 - - - - 68.2 -23.28 0-360 250 H
2 *7.713 38.62 PK 36.1 -30.3 44.42 - - 74 -29.58 - - 0-360 150 \
4 *11.573 30.7 PK 38.7 -27.2 42.2 - - 74 -31.8 - - 0-360 150 V
6 *15.427 23.64 PK 40.2 -16.7 47.14 - - 74 -26.86 - - 0-360 250 \
8 17.354 25.11 PK 41.2 -21.7 44.61 - - - - 68.2 -23.59 0-360 250 Vv
* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK — Peak Detector
Radiated Emissions
Meter Corrected L N . N UNII Non- N
el | geagng | per | L0y Reading pglimt | Margn | Peaklmit | MG | oy | Margn | Admah ||
(dBuv) — (dBuV/m) (dBuV/m) 8
*7.713 49.98 PK-U 36.1 -30.3 55.78 - - 74 -18.22 - - 259 144 H
*7.713 45.48 ADR 36.1 -30.3 51.28 54 -2.72 - - - - 259 144 H
*15.426 35.28 PK-U 40.2 -16.7 58.78 - - 74 -15.22 - - 303 241 H
*15.427 25.07 ADR 40.2 -16.7 48.57 54 -5.43 - - - - 303 241 H
*7.713 46.12 PK-U 36.1 -30.3 51.92 - - 74 -22.08 - - 143 147 \
*7.713 36.86 ADR 36.1 -30.3 42.66 54 -11.34 - - 143 147 \

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band
PK-U - U-NII: Maximum Peak

ADR - U-NII AD primary method, RMS average
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REPORT NO: 4787592605-E4V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

HIGH CHANNEL HORIZONTAL

! 1@UL SUWON Lab Chamber 29 Nov 2816 14:25:88
Radiated Emissions 3-Meters
Project Number:4787592685
168 Cliant:Hill-Rom
Config:EUT
Mode:UNII_5.8_HARM_| 1a_5825
9p Tested by Chan Park
86
E
c 78
o
N N f | I
]
£ 66
2 T
S =g Avg Limit (dBul/m) o) 5
3 i o
g
48
VI P, R h
*WVWMMWWN a
368
28
1 [z} 18
Frequency (GHz)
Range (62 REI/UBH  Ref/Attn Dst/Avg Mode Pls  Fops/fods Fositi Ronge (6fi2) REWUBU  Fef/Attn Det/Avg fodk Sueep Pts  3Sups/fods Fosition
1:1-5.8 INC-34B)/3k  87/B  PEAK/LogPur-Video uto) 6081 HAXH B-360ckege H | 5:6.15-18 MC-3BI/3B  BI/B  PERK/LogPur-Uideo  32Bnesc(iuto) 6k HAXH 8-36Adsge H
35.08-6.15 MC34B) /3 112/18 PEAK/LogPur-Video 3 o) 3 HAXH 8-360degs H
! 1@UL SUWON Lab Chamber 29 Nov 2816 14:25:808
Rodiated Emissions 3-Meters
Project Number:4787592685
166 Client:Hill-Rom
Config:EUT
Mode :ONII_5.8 HARM_11a_5825
9p Tested byiChan Park
80
i 78
7 1 Restr
I
- 66
‘e
~
3 Avg Limit (dBuU/m) -
5 50 6}
@ =} 8
3 2 o
)
L T T 1 T T o T Tee . ad st it SRR LU
38
28
g 18
Frequency (GHz)
Range (62) RBU/UBU  Ref/Attn Det/Avg Hodk Sueep Fis #ups/fiods Fosition Ronge (Gfi) REWUBU  FRef/Attn Det/Avg fods Sueep Pts  #Sups/fods Fosition

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.

Page 67 of 93

UL Korea, Ltd. Suwon Laboratory

FORM ID: FCC_15E

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675 Korea TEL: (031) 337-9902,FAX: (031) 213-5433

UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

HIGH CHANNEL DATA
Trace Markers

Meter Corrected UNII Non-
Frequency N 3117(0016871 Avg Limit Margin Peak Limit Margin Margin Azimuth Height
Marker Reading Det Path_5 Reading Restricted Polarity
(GHz) (dBuv) 7)_150619 (dBuV/m) (dBuV/m) (dB) (dBuVv/m) (dB) (dBuV/m) (dB) (Degs) (cm)

1 7.767 45.83 PK 36.2 -30.3 51.73 - - - - 68.2 -16.47 0-360 150 H

3 *11.649 30.53 PK 38.7 -27.6 41.63 - - 74 -32.37 - - 0-360 150 H

5 *15.534 25.97 PK 40.2 -16.6 49.57 - - 74 -24.43 - - 0-360 250 H

7 17.474 27.68 PK 41.1 -21.6 47.18 - - - - 68.2 -21.02 0-360 150 H

2 7.766 37.3 PK 36.2 -30.3 43.2 - - 68.2 -25 0-360 250 \4

4 *11.646 30.94 PK 38.7 -27.6 42.04 - - 74 -31.96 - - 0-360 150 Vv

6 *15.533 24.39 PK 40.2 -16.6 47.99 - - 74 -26.01 - - 0-360 250 \4

8 17.477 26.27 PK 41.1 -21.6 45.77 - - 68.2 -22.43 0-360 250 Vv

. . .
- indicates frequency in CFR15.205/1C7.2.2 Restricted Band
PK — Peak Detector
Radiated Emissions
Meter Corrected L N L N UNII Non- -
R | Reodng | et | CVOUST | pans | Readng | MBUMC | Merwn | fedkmit | MamD | gegieq | MR | ADmutn | HeE g,
(dBuv) — (dBuV/m) (dBuV/m) &

7.767 49.91 PK-U 36.2 -30.3 55.81 - - - - 68.2 -12.39 255 133 H
*15.533 35.71 PK-U 40.2 -16.6 59.31 - - 74 -14.69 - - 303 144 H
*15.533 259 ADR 40.2 -16.6 49.5 54 -4.5 - - - - 303 144 H

7.767 45.24 PK-U 36.2 -30.3 51.14 - 68.2 -17.06 144 145 \%

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK-U - U-NII: Maximum Peak

ADR - U-NII AD primary method, RMS average
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

11.2.2. TX ABOVE 1GHz 802.11n HT20 2TX CDD MODE IN THE 5.8GHz BAND

HARMONICS AND SPURIOUS EMISSIONS
HORIZONTAL PEAK PLOT

UL SUWON Lab Chamber ! 29 Nov 2816 17:55:19

20
Bandedge
H Projec er . 4787582605
18 f fent :Hi | I-Rom

/ Config:EUT
Mode:UNII_5.8_BE_H_11n_HT28_5745
Tested by:Chan Park

-2 :
Peok Lihit (dBm) | l/
1

T
»
C
)
N
c
[)
T
o
o
o
-50
-66
-78
5.625 ’ T3WH=z/ 5.755
Frequency (GHz)
Range (GHz) RBU/VBW Ref/Attn  Det/Avg Mode Sueep Pts  #Swpe/Mode FPosition
1:5.625-5,755 1M(-6dB) /3 0/8 PEAK/LogPur-Uideo Bnsec(huto) 8981 MHAXH 297 degs 149
HORIZONTAL DATA
Trace Markers
Meter 3117(0016 . Corrected o . . .
Marker Fre(g:ezl;\cy Reading Det 8717)_150 Path_2 E:;\;err(s:;;r; Reading Pe(adl(Bl;;Tlt PK m;;gm A(ZDIr:u:)h H(eclri?t Polarity
(dBm) 619 EIRP 6
1 5.725 -59.23 Pk 34.8 -22.8 11.8 -35.43 26.97 -62.4 297 149 H
2 5.636 -62.23 Pk 34.8 -23.1 11.8 -38.73 -27 -11.73 297 149 H

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band

Pk - Peak detector
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

VERTICAL PEAK PLOT

28UL SUWON Lab Chamber 29 Nov 2816 18:84:15
Bandedge
Proje er . 4787592605
18 fent:Hi | |-Rom
/CDr\fig‘EUT
Mode:DNII 5.8 BE U _11n HT28 5745
8 Tested byiChan Park b At
/‘ 1!
-1g

-29 {
Peak Linit (dBm)

-36 g ekl

EIRP Uertical
o

AR AR A A ki AR

-58

-60

-78

5.625 13MHz/ 5.755
Frequency (GHz)

Ronge (GHz) REL/UBW Ref/Attn  Det/Avg Mode Sueep Pts #Sups/fode Position
5.6255.755  1M(-6dB) /3 8/8 PEAK/LogPur-Video  Bmeeclhuto) 8831 MAXH 63 degs 357

VERTICAL DATA
Trace Markers

Meter 3117(0016 Corrected

Frequency . Conversion . Peak Limit PK Margin Azimuth Height .
Marker Reading Det 8717)_150 Path_2 Reading Polarity
(GHz) (dBm) 619 Factor (dB) EIRP (dBm) (dB) (Degs) (cm)
1 5.725 -56.12 Pk 34.8 -22.8 11.8 -32.32 26.97 -59.29 163 357 \
2 5.633 -62.09 Pk 34.7 -23.1 11.8 -38.69 -27 -11.69 163 357 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

Pk - Peak detector
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016

FCC ID: 2AJKO-PMACS1WI

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

UL SUWON Lab Chamber 29 Nov 2816 15:33:29

28

Bandedge

Project Number:4787592685
""""" Client:Hi|l-Rom

Config:EUT

Mode :UNII_5.8_BE_H_11n_HT28_5825
Tested by:Chan Park

T

€ Peak Limit (dBm)

o

N

SRR Y 0

2

o 2

= e

=

L
B ] | S S eO Y
-68
0 0 0 S

5.8 28MHz/ 6

Frequency (GHz)

Range (6Hz) REU/UBU Ref/Attn Det/Avg Mode Sueep Pis  #5ups/Mode Position
15,85 MC-6dB) /34 8/ PEAK/LagPur—Video  Fnoec(futo) 8981  HAXH 293 degs H

HORIZONTAL DATA
Trace Markers

Meter 3117(0016 . Corrected - . . .
Marker Frequency Reading Det 87175_150 Path_2 Conversion Reading Peak Limit PK Margin Azimuth Height Polarity
(GHz) (dBm) 619 Factor (dB) EIRP (dBm) (dB) (Degs) (cm)
1 5.85 -64.16 Pk 34.9 -22.2 11.8 -39.66 26.94 -66.6 299 146 H
2 5.988 -62.65 Pk 34.9 -22.3 11.8 -38.25 -27 -11.25 299 146 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

Pk - Peak detector
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

VERTICAL PEAK PLOT

gL SUWON Lob Chamber 29 Nov 2816  15:25:35
Bandedge
Project Number: 4787592605
18 Client:Hi|l-Rom
Conf i g EUT
Mode:ONII_5.8_BE_U_I1n_HT28_5825
8 PV S Tested byiChen Park

-20 f '
M Peak Limit (dBm)
=384 i
W{ .
™ Lk o , Ll m " aly

-4p

EIRP Uertical

-58

-60

-78

5.8 28MHz/ 6
Frequency (GHz)

Ronge (6Hz) REL/UBW Ref/Attn  Det/Avg Mode Sueep Pts #sups/fode Position
5.8-6 1MC-6dB) /34 B/8 PEAK/LogPur-Video  Bneec(futo) 8831 HAXH 53 degs

VERTICAL DATA
Trace Markers

Meter 3117(0016 . Corrected o . . .
Marker Frequency Reading Det 8717§7150 Path_2 Conversion Reading Peak Limit PK Margin Azimuth Height Polarity
(GHz) (dBm) 619 Factor (dB) EIRP (dBm) (dB) (Degs) (cm)
1 5.85 -61.44 Pk 34.9 -22.2 11.8 -36.94 26.94 -63.88 158 150 \
2 5.999 -62.5 Pk 34.9 -22.2 11.8 -38 -27 -11 158 150 \

Pk - Peak detector
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REPORT NO: 4787592605-E4V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

LOW CHANNEL HORIZONTAL

' UL SUWON Lab Chamber | 29 Nov 2816 17:15:34
Radiated Emissions 3-Meters
Project Number:47875926685
168 Client:Hill-Rom
Config:EUT
Mode ONII_5.8_HARM_|1n_HT28_5745
9p Tested byiChan Park
868
E
c 78
o
N Non-Restricted (dBuU/r
]
£ 68
? SR .,
£ Avg Limit (dBuU/m) ] a 5
3 56 e
@
2 OO ot
~ . e '
N L RN Y o il
T
368
28
1 [ 18
Frequency (GHz)
Range (&) REU/UBH  Ref/Attn Det/Avg Mode Sueep Pls  ¥ops/fods FPosition Renge (Gfiz) REWUBU  Ref/fttn Det/Avg Made Sueep Pts  ¥Sups/fode FPosition
1:15.8 MC-34B)/3Kk  87/B  PEAK/LogPur-Uideo |1BnssctAuto) BBA1  MAXH B-360ckege H | 5:6.15-18 MC3BI/3B  BI/B  PEAK/LogPur-Uideo  32Bnsec(Auto) 16k HAG 8-360dsge H
35.08-6.15 N(-348)/3k  112/18  PEAK/LogPar-Video Bnsec(huto) 3081  HAXH 8-368degs H
| 1DUL SUWON Lab Chamber | 29 Nov 2816 17:15:34
4]
Radiated Emissions 3-Meters
Project Number:4787592685
166 Client:Hill-Rom
Config:ELT
Mode :ONII_5.8_HARM_|1n_HT28_ 5745
99 Tested byiChan Park
86
i 7e
7 N I
I
- 66
C
3 Avg Limit (dBuY/m)
3 e vg Limi ul/r g
z 2 o 3
2 4 g
L A B T AT T Ty e e SRS L SR
38
208
1 T8 18
Frequency (GHz)
Range (&) REU/UBU  Ref/Attn Det/Avg Modk Seeep Pls #ups/fode Fosition Renge (Gfiz) RENABU  Ref/Attn  Det/Avg Mode Sueep Pts #5ups/fods FPosition

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

LOW CHANNEL DATA
Trace Markers

Meter Corrected UNII Non-
Frequency © 3117(0016871 Avg Limit Margin Peak Limit Margin Margin Azimuth Height

Marker (GHz) TZ:TC;; Det 7)_150619 Path_5 (E;wri) (dBuV/m) (dB) (dBuV/m) (dB) ?;;ﬁ'\‘f;r:‘: (d8) (Degs) (cm) Polarity
1 *7.659 45.82 PK 36 303 5152 - B 74 2248 B 0-360 150 H
3 1149 30.58 PK 386 27 4218 - - 74 31.82 - - 0-360 150 H
5 15.32 28.83 PK 40.1 21 47.93 B 68.2 2027 0-360 250 H
7 17.236 2451 PK 412 213 4441 - - - - 68.2 23.79 0-360 150 H
2 *7.66 37.55 PK 36 303 4325 - B 74 30.75 B B 0-360 150 v
4 *11.487 31.28 PK 386 271 42.78 - - 74 31.22 - - 0-360 250 v
6 15321 26.12 PK 401 209 4532 - - - B 68.2 2238 0-360 250 v
3 17.239 24.43 PK 412 213 4433 B B B B 68.2 2387 0-360 250 v

% i . .
- indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector

Frequency R'::;fﬂ'g bt 3117(001687 oath 5 c;e';::d Avg Limit Margin Peak Limit Margin ::‘sltlr:\::f:d Margin Azimuth Height polarty
(GHz) (dBuv) 17)_150619 = (dBuv/m) (dBuv/m) (dB) (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
*7.66 50.21 PK-U 36 -30.3 55.91 - - 74 -18.09 - - 261 173 H
*7.66 45.75 ADR 36 -30.3 51.45 54 -2.55 - - - - 261 173 H
*7.66 45.83 PK-U 36 -30.3 51.53 - - 74 -22.47 - - 254 145 v
*7.66 36.77 ADR 36 -30.3 42.47 54 -11.53 - - 254 145 v

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band
PK-U - U-NII: Maximum Peak

ADR - U-NII AD primary method, RMS average
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REPORT NO: 4787592605-E4V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

MID CHANNEL HORIZONTAL

' UL SUWON Lab Chamber | 29 Nov 2816 16:49:43
Roadioted Emissions 3-Meters
Project Number:47875926685
168 Client:Hill-Rom
Config:EUT
Mode: UNII_5.8_HARM_|1n_HT20_5785
9p Tested pyiChan Park
868
E
c 70
o
N Non-Restricted (4BuU/r
]
£ 68
2 I :
S sg Avg Limit (dBuU/m) } s =
amiolohi i
: Fw
o
49 R
s i B -
368
28
1 [ 18
Frequency (GHz)
Range (&) REU/UBH  Ref/Attn Det/Avg Mode Sueep ts #wpe/lode Fosition Renge (Gfiz) REWUBU  Ref/fttn Det/Avg Made Sueep Pts  ¥Sups/fode FPosition
1:1-5.88 MC-34B)/3Kk  87/B  PEAK/LogPur-Uideo |1BnssctAuto) BBA1  MAXH B-360ckege H | 5:6.15-18 MC3BI/3B  BI/B  PEAK/LogPur-Uideo  32Bnsec(Auto) 16k HAG 8-360dsge H
35.08-6.15 N(-348)/3k  112/18  PEAK/LogPar-Video Bnsec(huto) 3081  HAXH 8-368degs H
I UL SUWON Lob Chamber 29 Nov 2816 16:49:43
Rediated Emissions 3-Meters
Project Number:4787592685
160 Client:Hill-Rom
Config:EUT
Mode :UNIT_5.8_HARM_11n_HT2B_5785
9p Tested byiChan Park
86
8 78
2 Non-R I (dE
o
- 66
<
3 sg Avg Limit (dBuU/m)
[as} 6
< 2 o 3
v & 4 [=]
o
L T S R T AT (T T i
3a
28
1 18 18
Frequency (GHz)
Ronge (62 REU/UGH  Ref/Attn  Det/Avg Mode Sueep Pls  ¥ops/fods Fosition Renge (Gt REWUBU  Ref/fttn Det/Avg fodk Sueep Pts  3Sups/fods Fosition

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4787592605-E4V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

MID CHANNEL DATA

Trace Markers

Meter Corrected UNII Non-

Frequency 3117(0016871 . Avg Limit Margin Peak Limit Margin . Margin Azimuth Height
Marker (GHz) K‘::‘:'C)g Det 7)_150619 Path_5 (zgzw‘n‘f) (dBuv/m) (d8) (dBuv/m) (d8) ?;;L’\‘f/‘:d) (d8) (Degs) (cm) Polarity
1 *7.713 45.55 PK 36.1 -30.3 51.35 - - 74 -22.65 - - 0-360 150 H
3 *11.57 30.9 PK 38.7 -27.2 42.4 - - 74 -31.6 - - 0-360 250 H
5 *15.427 25.31 PK 40.2 -16.7 48.81 - - 74 -25.19 - - 0-360 250 H
7 17.356 25.01 PK 41.2 -21.7 44.51 - - - - 68.2 -23.69 0-360 150 H
2 *7.713 37.3 PK 36.1 -30.3 43.1 - - 74 -30.9 - - 0-360 150 vV
4 *11.574 30.38 PK 38.7 -27.3 41.78 - - 74 -32.22 - - 0-360 150 \4
6 *15.424 22.87 PK 40.2 -16.7 46.37 - - 74 -27.63 - - 0-360 250 \
8 17.36 24.78 PK 41.2 -21.6 44.38 - - - - 68.2 -23.82 0-360 150 \4
v o . .
- indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK — Peak Detector
Radiated Emissions
Meter Corrected " N - UNII Non- N N .
Frequency Reading Det 3117(001687 Path_5 Reading Avg Limit Margin Peak Limit Margin Restricted Margin Azimuth Height Polarity
(GHz) (dBuv) 17)_150619 (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
*7.713 50.16 PK-U 36.1 -30.3 55.96 - - 74 -18.04 - - 259 144 H
*7.713 45.53 ADR 36.1 -30.3 51.33 54 -2.67 - - - - 259 144 H
*15.427 35.1 PK-U 40.2 -16.7 58.6 - - 74 -15.4 - - 303 247 H
*15.427 25.42 ADR 40.2 -16.7 48.92 54 -5.08 - - - - 303 247 H
*7.714 46 PK-U 36.1 -30.3 51.8 - - 74 -22.2 - - 254 158 \
*7.713 37.18 ADR 36.1 -30.3 42.98 54 -11.02 - - - - 254 158 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK-U - U-NII: Maximum Peak

ADR - U-NII AD primary method, RMS average
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REPORT NO: 4787592605-E4V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

HIGH CHANNEL HORIZONTAL

I UL SUWON Lab Chamber | 29 Nov 2816 15:57:27
Radiated Emissions 3-Meters
Project Number:47875926685
168 Client:Hill-Rom
Config:EUT
Mode ONII_5.8_HARM_|1n_HT28_5825
99 Tested by Chan Park
868
E
c 78
o
u Non-Restricted (dE
]
£ 68
A I
< 5q Avg Limit (dBuU/m) L‘ 3 >
S - M
T
b A
48 J Wi el N
uwmww«.www i
368
28
1 [ 18
Frequency (GHz)
Range (&) REU/UBH  Ref/Attn Det/Avg Mode Sueep ts #wpe/lode Fosition Renge (Gfiz) REWUBU  Ref/fttn Det/Avg Made Sueep Pts  ¥Sups/fode FPosition
1:1-5.88 MC-34B)/3Kk  87/B  PEAK/LogPur-Uideo |1BnssctAuto) BBA1  MAXH B-360ckege H | 5:6.15-18 MC3BI/3B  BI/B  PEAK/LogPur-Uideo  32Bnsec(Auto) 16k HAG 8-360dsge H
35.08-6.15 N(-348)/3k  112/18  PEAK/LogPar-Video Bnsec(huto) 3081  HAXH 8-368degs H
! 1QUL SUWON Lab Chamber 29 Nov 2816 15:57:27
Radiated Emissions 3-Meters
Project Number:47875926685
166 Client:Hill-Rom
Config:EUT
Mode:UNII_5.8_HARM_I 1n_HT28_5825
9p Tested byiChan Park
80
i 78
7 N d
I
- 66
‘e
~
> Avg Limit C(dBuU/m)
> 50 ()
< @ 8
v g 4 @
4@ oW ]
368
28
1 8 18
Frequency (GHz)
Range (6 REI/UGH  Fef/Attn  Det/Avg Mode Sueep Pls ¥oups/fods Fosition Renge (6fi) REWUBU  FRef/fttn Det/Avg fiode Sueep Pts #5ups/fods  Position

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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HIGH CHANNEL DATA
Trace Markers

Meter Corrected UNII Non-
Frequency © 3117(0016871 Avg Limit Margin Peak Limit Margin Margin Azimuth Height

Marker (GHz) TZ:TC;; Det 7)_150619 Path_5 (2;3;‘[5) (dBuV/m) (dB) (dBuV/m) (dB) ?;;ﬁ'\‘f;r:‘: (d8) (Degs) (cm) Polarity
1 7.767 45.55 PK 36.2 303 51.45 - B B B 68.2 16.75 0-360 150 H
3 *1165 30.31 PK 38.7 276 4141 - - 74 32,59 - - 0-360 250 H
5 *15.533 26.97 PK 40.2 166 50.57 - B 74 2343 B B 0-360 150 H
7 17.475 25.25 PK 411 216 44.75 - - - - 68.2 2345 0-360 250 H
2 7.766 36.5 PK 36.2 303 224 B B 68.2 2538 0-360 150 v
4 *11.647 30.32 PK 38.7 276 41.42 - - 74 32.58 - - 0-360 250 v
6 *15.538 2352 PK 402 164 4732 - - 74 26.68 B B 0-360 150 v
3 17.473 25,51 PK 411 215 4511 B B 68.2 23.09 0-360 150 v

% i . .
- indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak Detector

Frequency R'::;:g bt 3117(001687 path c:er;zc‘:d Avg Limit Margin Peak Limit Margin ::;t‘r:\:e"d Margin Azimuth Height polarty
(GHz2) e 17)_150619 - oo/ (dBuUV/m) (d8) (dBuV/m) (dB) B0V (dB) (Degs) (cm)
7.767 5033 PK-U 36.2 -30.3 56.23 - - - - 68.2 -11.97 264 168 H

* 15.533 35.92 PK-U 40.2 -16.6 59.52 - - 74 -14.48 - - 301 152 H

* 15.533 26.52 ADR 40.2 -16.6 50.12 54 -3.88 - - - - 301 152 H
7.767 46.21 PK-U 36.2 -30.3 52.11 - - - - 68.2 -16.09 256 289 v

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band
PK-U - U-NII: Maximum Peak

ADR - U-NII AD primary method, RMS average
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11.2.3. Simultaneous TX Radiated Spurious Emissions Measurements
Bluetooth 2.4GHz & WLAN 5GHz HORIZONTAL
I UL SUWON Lab Chamber | 19 Dec 2816 14:55:21
Rodioted Emissions 3-Meters
Project Number:4787592605
160 C' 2nt Hi | 1-Rom
Config EUT
Mode:BT+UNIT
90 Tested byiChan Park
80
T
t 70
o
N NI R
C
:E 60 5
3
> Avg Limit (dBulU/mJ 1
5 se v Limi ul/m ‘ o ’
@ i 3
~r " “w“‘ ? ™
4O i R :
30
20
1 18 18
Frequency (GHz)
Range (812 RRUAE  Ref/fitn Det/ivg fode Sueep Fis  Fups/fode Position Range (G) REWURU  Ref/ttn  Det/Avg Made Sweep o Foups/lode  FPosition
11°6.15 e /Fk 112018 PEAK/LogParVides  futo @l e B-30ckgs H | 361518 WC3E)/38 BB PERK/LogPur-Vides  Auto [ B-3idegs H
Bluetooth 2.4GHz & WLAN 5GHz VERTICAL
WV’UL SUWON Lab Chamber | 19 Dec 2816 14:55:21
4]
Rodioted Emissions 3-Meters
Project Number:4787592605
160 C'7ant Hi | 1-Rom
Config:EUT
Mode:BT+UNIT
9@ Tested by:Chan Park
80
5 70
v N
C
o -
> 6(7
=i
E 6
2 50 Avg Limit (dBulY/m)
el 4
Y E
40 T
30
28
1 18 18
Frequency (GHz)
Range (62 RRUAEL  Ref/Pitn Det/fvg fode Sucep Pts  Fwps/ode FPosition Range (G FBUURU  Ref/Attn  Det/Avg Mod Sweep Pto Fups/lode Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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8 CHANNEL DATA

Trace Markers

Meter Corrected . UNII Non- .

Marker F’e(g:ez;‘” r:::iuc)g Det 5171)105%1:1271 10d8[dB] (:;zs‘w/nri) ng:/m"\‘z’ M(:ng)m 7;;5\;‘/2'; M(:'Bg)‘" T;;:r\\/c/l;d; M(:'Bg)‘" A(;':;:jh H‘i'f‘?' Polarity
1 *4.96 39.97 PK 34 -24 49.97 - - 74 -24.03 - - 0-360 250 H
2 *4.96 48.6 PK 34 -24 58.6 - - 74 -15.4 - - 0-360 250 \
3 6.986 38.72 PK 35.7 -30.3 44.12 - - - - 68.2 -24.08 0-360 250 H
5 *7.439 49.44 PK 35.8 -30.4 54.84 - - 74 -19.16 - - 0-360 150 H
4 6.986 38.67 PK 35.7 -30.3 44.07 - - - - 68.2 -24.13 0-360 250 \
6 *7.439 49.22 PK 35.8 -30.4 54.62 - - 74 -19.38 - - 0-360 150 \

* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band

PK — Peak detector

Radiated Emissions

Frequency R"::;ien'g bt 3117(001687 | 3GHz_HP[dB] c;;zci:‘e; Avg Limit Margin Peak Limit Margin ::‘S‘:r:if:d Margin Azimuth Height polarity
(GHz) (dBuv) 17)_150619 6GHz_HP[dB] (dBuv/m) (dBuv/m) (dB) (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
*4.96 56.19 PK2 34 -33.6 56.59 - - 74 -17.41 - - 78 148 H
*4.96 42.49 VALT 34 -33.6 42.89 54 -11.11 - - - - 78 148 H
*4.96 52.95 PK2 34 -33.6 53.35 - - 74 -20.65 - - 94 146 \%
*4.96 39.29 VALT 34 -33.6 39.69 54 -14.31 - - - - 94 146 \%
6.987 46.36 PK-U 35.7 -30.3 51.76 - - - - 68.2 -16.44 235 230 H
6.987 45.08 PK-U 35.7 -30.3 50.48 - - - - 68.2 -17.72 212 301 \Y
*7.44 58.67 PK2 35.8 -30.4 64.07 - - 74 -9.93 - - 40 208 H
*7.44 41.3 VALT 35.8 -30.4 46.7 54 -7.3 - - - - 40 208 H
*7.44 54.03 PK2 35.8 -30.4 59.43 - - 74 -14.57 - - 68 155 \Y
*7.44 38.58 VAIT 35.8 -30.4 43.98 54 -10.02 - - 68 155 \%

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK2 - KDB558074 Method: Maximum Peak
PK-U - U-NII: Maximum Peak

VALT - FHSS: Linear Voltage Average VB=1/Ton where: Ton is transmit duration
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12.

WORST-CASE BELOW 1 GHz (in the 5.3 GHz Band)

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, HORIZONTAL)

9:UL SUWON Lab Chamber ! 18 Oct 2816 18:42:17
Radiated Emissions - 3 Meters
85 PrgJact Number‘.4787592585
Client:Hill-Rom
Conf ig:EUT
Mode :Be low 16 UNII
75 Tested by:Steven Kim
6:
5|:
45 APkt CdB ot /)

(dBulU/m) Hor izontal

=
36 186 18688
Frequency (MHz)
Range (MHz) RBU/VBY Ref/Bttn  Det/Avg Mode Sueep Pts  #Swps/Mode Position Range (MHz) RBII/VBU Ref/Attn  Det/Avg Mode Sueep Pts  #5Sups/Mode Position
1:30-200 12k(-6B)/1M  167/18  PEAK/LogPur-Video msec(futo) 4601  HAXH G-360degs H | 3:200-1600 120k(-682/1H  107/18  PEAC/LogPur-Video  135nsec(futo) 8081  HAXH §-36Adegs H

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, VERTICAL)

9:UL SUWON Lab Chamber 18 Oct 2816 1@:42:17
Radiated Emissions - 3 Meters
= Project Number:4787592685
8 Client:Hill-Rom
Config:EUT
Mode:Be low 16 UNIT
75 Tested by:3teven Kim
6:
5 55
; ’_
C
o
2 45 APkt Cd Bt f
G
3
=
2 3 i
° A 8
o5 AN 5 \
Fode i ' ) [
g ol
E L i " I TN
bl
=
38 180 1886
Frequency (MHz)
Range () REUABI  Ref/Atin  Det/fvg Hode Sicep Pis  Fups/fode FPosition Range (i) REUABI  Ref/Attn  Det/Avg Mode Sweep Pto Fups/ode Position
iy 12 16 a K gPur d ol i B-3f gs | 4 % (€ M 17 PE gf de 135n u 181 XH de
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Below 1G Data

Trace Markers

Meter Corrected A . . ]
Marker Frequency Reading Det VULB9163- Bi-Log Reading QPk Limit Margin Azimuth Height Polarity
(MHz) (dBuv) 750 (dBuV/m) (dBuV/m) (dB) (Degs) (cm)
1 44.365 38.38 Pk 13.5 -30.2 21.68 40 -18.32 0-360 300 H
2 *73.095 44.88 Pk 8.8 -29.7 23.98 40 -16.02 0-360 200 H
3 192.4775 49.55 Pk 10.6 -28.2 31.95 43.52 -11.57 0-360 100 H
4 44.2375 47.44 Pk 13.4 -30.2 30.64 40 -9.36 0-360 100 Vv
5 66.6775 43.01 Pk 10.6 -29.8 23.81 40 -16.19 0-360 200 \'
6 *171.78 48.43 Pk 9 -28.4 29.03 43,52 -14.49 0-360 200 Vv

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

Pk - Peak detector
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13. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)

Frequency of Emission (MHz) Conducted Limit (dBuV)
uasi-peak Average
0.15-0.5 B to 56 56 to 46
0.5-5 Rl 46
5-30 Gl S0
" Decreases with the logarithm of the frequency.
TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm
above the horizontal ground plane. The EUT is configured in accordance with ANSI C63.10.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise
noted as quasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.
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RESULTS

6 WORST EMISSIONS

LINE 1 PLOT
1@@UL SUWDON Lab AC Shield Room 19 Dct 2816 14:21:12
Conducted RFI UDH,Qge
98 CT e Nome i 11 R
Config:EUT / Adapter
Mode :AC Line_UNIT
80 Test by:Steven Kim
78
o —
o ——
;8 60 i CISPR 22 Cihss 6 176 OF
- s 3 9 1
2 sy f 3 Il
2 \ ] ) > i ol wwl ““M‘H"\ﬁyl
s N Ny ‘ AL e ST T 8
2 4e i ! ATy W il “w"\ I TR m‘ 4
& \ ‘ - /\\ {\\ \“ fiiove \\‘ ( )8 H ‘ ﬂ\/ kL “‘r‘"f " (“\'\M“LUMJ ‘”M“ Mw M ' W ‘W'J M‘
LY AU 0 O S 11 AT T et 1 A0 LT LA —
30 VAW AR NIy I \(\u | i et ‘IMM M”WW WW"‘L [wower
- Vo ‘ J fj /\ \/ \A H/ M/\ \‘\/MU }\ Yy 1 | |
VALY oy iy m‘w Wv\ \.,‘
18
15 1 18 38
Frequency (MHz)
| Forge ) b T R e Seecp Pl “ope/lode Ll Ronge (MHz) Det REW B fvg Tup Sueep Pts #Sups/Mode  Label
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LINE 1 RESULTS

Phase L1 .15 - 30MHz

Marker Frequency Meter Det 101837_w CE Corrected CISPR 22 Margin CISPR 22 Margin
(MHz) Reading ith ex- Shield Reading Class B ITE (dB) Class B ITE (dB)
(dBuV) cord_L1 Room (dB(uVolts)) QP AV
1 .375 42.85 Pk 9.9 0 52.75 58.39 -5.64 - -
2 .375 31.17 Av 9.9 0 41.07 - - 48.39 -7.32
3 .735 40.85 Pk 9.9 0 50.75 56 -5.25 - -
4 .735 27.24 Av 9.9 0 37.14 - - 46 -8.86
5 1.014 36.88 Pk 9.8 0 46.68 56 -9.32 - -
6 1.023 24.36 Av 9.8 0 34.16 - - 46 -11.84
7 1.608 38.66 Pk 9.7 1 48.46 56 -7.54 - -
8 1.608 22.43 Av 9.7 1 32.23 - - 46 -13.77
9 4.641 40.83 Pk 9.8 1 50.73 56 -5.27 - -
10 4.641 32.99 Av 9.8 1 42.89 - - 46 -3.11
11 7.404 42.17 Pk 9.9 1 52.17 60 -7.83 - -
12 7.404 34.23 Av 9.9 1 44.23 - - 50 -5.77
Pk - Peak detector
Av - Average detection
Phase L1 .15 - 30MHz
Frequency Meter Det 101837_wit CE Shield Corrected CISPR 22 Margin CISPR 22 Margin
(MHz) Reading h ex-cord_L1 Room Reading Class B ITE (dB) Class BITE (dB)
(dBuV) (dB(uVolts)) QP AV
.3786 41.14 Qp 9.9 0 51.04 58.31 -7.27 - -
7314 35.57 Qp 9.9 0 45.47 56 -10.53 - -
4.6437 37.75 Qp 9.8 1 47.65 56 -8.35 - -
7.4031 39.16 Qp 9.9 Nl 49.16 60 -10.84 - -

Qp - Quasi-Peak detector
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LINE 2 PLOT

UL SUWDON Lakb AC Shield Room 19 Det 2816 14:21:12
Conducted RFI Uoltoge

Project No:4787592685
98 Client Name:Hill-Rom
Config:EUT / Adapter
Mode :AC Line UNII

- Tt g Stevan Kin
_m
3 el 103_\ BE - 2
§ ol | M\\ //A\/\\~ Wlx H'\M ‘ﬁ I\ T\Uﬁ\ m\"\” ;ﬂ”/vwww"'N‘NMW
ANERNE = ¢ L

\

Ul

15 1 18 38
Frequency (MHz)

Range CHHz) Det 0 G fvg Tp Suesp Ple  #5ps/Mode  Lobel Range (W) Det

REL! B fvg Typ Sueep Pte  #ups/fode  Label
2:.15-38 Pl H(-6B) - - 15/9kiz 18 1/RIT Phase N

Page 86 of 93

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15E
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675 Korea TEL: (031) 337-9902,FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4787592605-E4V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

LINE 2 RESULTS

Phase N .15 - 30MHz

Marker Frequency Meter Det 101837_w CE Corrected CISPR 22 Margin CISPR 22 Margin
(MHz) Reading ith ex- Shield Reading Class BITE (dB) Class B ITE (dB)
(dBuV) cord_N Room (dB(uVolts)) QP AV
13 .339 42.01 Pk 9.8 0 51.81 59.23 -7.42 - -
14 .375 29.82 Av 9.9 0 39.72 - - 48.39 -8.67
15 .735 40.28 Pk 9.9 0 50.18 56 -5.82 - -
16 .735 27.47 Av 9.9 0 37.37 - - 46 -8.63
17 1.329 37.87 Pk 9.8 1 47.77 56 -8.23 - -
18 1.329 24.18 Av 9.8 1 34.08 - - 46 -11.92
19 1.608 37.25 Pk 9.7 1 47.05 56 -8.95 - -
20 1.608 22.63 Av 9.7 1 32.43 - - 46 -13.57
21 4.641 41.34 Pk 9.8 1 51.24 56 -4.76 - -
22 4.641 33.26 Av 9.8 1 43.16 - - 46 -2.84
23 7.404 42.62 Pk 10 1 52.72 60 -7.28 - -
24 7.404 34.51 Av 10 1 44.61 - - 50 -5.39
Pk - Peak detector
Av - Average detection
Phase N .15 - 30MHz
Frequency Meter Det 101837_wit CE Shield Corrected CISPR 22 Margin CISPR 22 Margin
(MHz) Reading h ex-cord_N Room Reading Class B ITE (dB) Class B ITE (dB)
(dBuV) (dB(uVolts)) QP AV
.3435 38.35 Qp 9.8 0 48.15 59.12 -10.97 - -
7314 35.66 Qp 9.9 0 45.56 56 -10.44 - -
4.6446 37.9 Qp 9.8 1 47.8 56 -8.2 - -
7.4031 39.39 Qp 10 1 49.49 60 -10.51 - -

Qp - Quasi-Peak detector
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